For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 128

984

A-Frame Hitch Adapter-To Mt Yoke Type Impimt To Trctrs Eqp

| " AUHU'

>

_
\

[
l

™

/
__ [~

{0 hal

_ \
e

K ' \

) /]
A i
5o /
/”,“_. > 0

Wi,

/ ¥y

/ ._n.

mpE= N }..i\ f .n.......vi
I ' =~
1)

.._\..ll....ﬁM.lEM:l,.lr.‘__r! \

C _ dird

L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Page 2 of 128

A-Frame Hitch Adapter-To Mt Yoke Type Impimt To Trctrs Eqp

Ref#  Part Number Qty S/P/F  Description
1 1 Adapter Pkg, Frame Hitch
2 IH-106998-C1 2 Pin
3 712-3015 2 S Nut, 5/8 Jam Type 5
4 2 Nut, 5/8 Type 5 (Common Hardware,
Purchase Locally)
5 ~NLA 1 Adapter, Sleeve
6 BR-IM2032P 2 Bolt, 5/8 X 2 Type 5
7 BR-H-158 1 Plate, Stabilizer
8 BR-H-130P-01 1 S Pin, Sleeve
9 710-3181 2 /P Bolt, 1/2 X 1-1/2 Type 5
736-0921 2 S  Washer, 1/2 Lock
10 712-0206 2 S Nut, 1/2 Type 5
11 712-3015 2 S Nut, 5/8 Jam Type 5
BR-D-146P 2 Package, Quick Attachable Cotters

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 128

984

Air Cleaner & Intake Manifold

W

-

Q) -

To) g
¢
- \
) T od /
QN M N T \\ \“
o ~— / V7
i | Lo
N ‘qu.... HHLI ™, “A“.u\ / \\ )/ . -t
Vﬁm// \,n.. .ﬁA o /.A ‘“A N \“mm“..w MmN
: NENELOD ,v L
.,41 y \ / S 34 mw\‘\ !..mm mm ) va munsun@
L SRS Y
(& L
/AN / o N
VA
/.
i /
N..\»A”_nuh. “
A\ ) =
\ VL \ ) im /,.x/y — _/ﬁ
Y 4% = -
/A \ “_‘_w /
/ NN 5 o / @
VAR LN i-\ / el e
i \“\, N
/s E _
Alk TS \.mmmHUv ’/”HM\ilnﬂmmmnllJr \ \

.

mmww.ii-‘l_uo

.‘,-..'

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Air Cleaner & Intake Manifold

Page 4 of 128

Ref#  Part Number Qty S/P/F  Description
1 712-3044 1 Nut, 1/4 Wing
2 ME-140-1663 1 Cover, Air Cleaner
3  ME-140-2522 1 S  Filter, Air
4 IH-78650-C1 3 Screw, Machine, #10-32 X 1-1/2
5 ME-140-1885 1 Housing, Air Cleaner
6 710-0776A 2 S Screw, 1/4 X 1/2 Tap
7 ME-140-1961 1 Support, Air Cleaner
8 ME-140-1661 1 Tube, Air Intake
9 ME-123-1429 1 /P Tube, Crankcase Breather
10 ME-123-1417 1 Filter, Breather Tube
11 ME-145-0438 1 /P Gasket, Carburetor
12 ME-541-0275 1 S Manifold, Intake OR
ME-154-2720 1 S Manifold, Intake
13 736-0329 2 S  Washer, 1/4 Lock
14 2 Bolt, 1/4 X 1-3/8 Type 5 (Common Hardware,
Purchase Locally)
15 710-3103 4 /P Bolt,5/16 X 2 Type 5
16 736-0119 4 S  Washer, 5/16 Lock
17 ME-154-2495 2 /P Gasket, Manifold to Block
18 ME-332-0941 1 Tie, Breather Tube
19 ME-502-0313 1 Elbow, Adapter
20 ME-140-1496 1 S Element, Air Filter Pre-Cleaner
21  736-0119 2 S  Washer, 5/16 Lock
22  710-3038 2 /P Bolt, 5/16 X 7/8 Type 5
23  ME-154-0733 1 /P Gasket, Carb to Adapter
24  ME-154-1977 1 Adapter, Carb Mounting
25  ME-509-0145 1 O-Ring, Carb Air Inlet
26  736-0722 3 S  Washer, No. 10 Lock
27 ME-153-0515 1 Bracket, Choke Cable
28 ME-821-0002 2 Screw, 10-32 X 1/4 Cap
29 ME-145-0521 1 Plate, Carb Air Deflector
30 ME-140-1686 3 Spacer, Deflector Plate
31 ME-508-0021 1 Grommet, Rubber
32 ME-140-1692 1 Cover, Element
33  712-3006 1 /P Nut, 1/4 Type 5
34 ME-153-0514 1 Clip, Choke Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 128

984

Blower Housing

&

4
TR T —
/ i,
Sl \ - * /
\‘._/ ./\J’. A/._ * _..g./ /_,,
\ / / ./ /. e ) .,/
\
o w,, b \
\
\
\
\
“‘\nunﬂrrﬂﬁ/,..
o __.. ﬂ”,.”
“Hnﬂnnnnu.l.nﬂN”!.u' v

i

‘-““"““ )
A_ /

|||||.....||||.‘f..

\

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Blower Housing

Page 6 of 128

Ref#  Part Number Qty S/P/F  Description
1 ME-134-4288 1 Housing, Blower
2 Bolt, 1/4 X 3/8 Type 5 (Common Hardware,
Purchase Locally)

2 ME-134-3803 1 Housing, Cylinder Air, LH

3 ME-134-3800 1 Housing, Cylinder Air, RH
710-0751 2 /P Bolt, 1/4 X 5/8 Type 5
736-0463 2 S  Washer, .281 X .625 X .051
710-0776A 1 S  Screw, 1/4 X 1/2 H/Whd Tap

4  703-0250 1 Cover, Exhaust Tube, LH

5 703-0252 1 Cover, Exhaust Tube, RH
ME-821-0008 4 Screw, 1/4-20 X 5/16 Hex Flg Lock
710-3004 2 S  Screw, 5/16 X 3/4 H/Hd Tap
ME-526-0018 2 Washer, Flat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 128

‘nnuu.

nnnu:

WWW.mymowerparts.com

Brake Caliper Assembly-SN 719999 & Below

984



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Brake Caliper Assembly-SN 719999 & Below

Page 8 of 128

Ref#  Part Number Qty S/P/F  Description

761-3003 1 Brake Assembly

1 ~NLA 1 Bracket, Cam Actuator

2 IH-223384-C2 1 Cam

3 IH-223385-C2 1 Plate, Flat Pad Holder

4  |H-223388-C1 2 Spring

6 IH-223389-C2 2 Bushing

7 IH-223386-C3 2 Plate, Ribbed Pad Holder
IH-37508-D 16 Rivet, 9/64 X 3/8 Brs PIn 150D C/Hd S/T

8 710-0331 2 /P Bolt, 3/8-NF X 2-1/4 Type 5

9 712-0214 2 S Nut, 3/8-NF P/T Lock Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 128

~n 2/
e8] ,“.u“,.‘\
N
A,. // _\\_“
Vs
i
o4
o5 )

WWW.mymowerparts.com

Brake Caliper Assembly-SN 720000 Thru 736124 & 739340 Thru

984



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Page 10 of 128

Brake Caliper Assembly-SN 720000 Thru 736124 & 739340 Thru

Ref#  Part Number Qty S/P/F  Description
IH-106904-C91 1 Caliper Assy, Brake
1 ~NLA 1 Bracket, Cam
2 IH-223384-C2 1 Cam
3 1 Plate, Flat Pad Holder (Furnish Relining Kit
IH-107148-C91)
4  |H-223388-C1 2 Spring, Compression
6 2 Bushing (Furnish Relining Kit IH-107148-C91)
7 1 Plate, Ribbed Pad Holder (Furnish Relining
Kit IH-107148-C91)
IH-37508-D 8 Rivet, 9/64 X 3/8 Brs PIn 150D C/Hd S/T
8 710-0331 2 /P Bolt, 3/8-NF X 2-1/4 Type 5
9 712-0214 2 S Nut, 3/8-NF P/T Lock Type 5
IH-107148-C91 1 Kit, Brake Relining Plate Flat Pad Holder

Plate, Ribbed Pad Holder Bushing

WWW.mymowerparts.com



Page 11 of 128

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984
Brakes

M (o0

_."“uﬁ. ™ J (S e \ ﬂ/

— == S
IIIIIII \ e S— II V V A N Iﬂ/

. —y X N/ y ]
//!........r.. \\ \ /u.\ \\wmnrr..,., .....N n \‘
™~ ~/ =2 ¢
L / [, # /] Y
" A , 12 e
O ) /A\A,\“w“. ) N
- A oy
N ~Gape? ) . .,\ \)
\ NS >
/ ll\ll...l = el
< AV.. \\x;/nu N J N _‘
R . \ N Ny N 5
SN

[ oy

/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 12 of 128
Brakes
Ref#  Part Number Qty S/P/F  Description
1 716-3001 2 S Ring Retaining
715-3000 1 S Pin, 1/4 X 1-3/8 Hvy Cld-Spr
2 703-0220 1 Lever Assy, RH Brake (Tractor w/o Two Pedal
Brake Att)
3 719-3013 2 /P Clevis, 3/8 X 24 Adj Rod End
711-3037 2 S Pin, 3/8 X 1.562 PIn Clevis
736-0185 6 S  Washer, .406 X .625 X .054
714-0507 2 S Pin, 3/32 X 3/4 PIn Cot
712-3001 2 S Nut, 3/8-NF Jam Type 5
4  732-3026 2 Spring Brake Return
5 747-3022 2 /P Rod Brake
714-0474 2 S Pin, 1/8 X 3/4 PIn Cot
736-0140 2 S  Washer, .406 X .812 X .051
6 761-3003 2 Brake Assembly (Serial No. 719999 and
Below)
IH-106904-C91 2 Brake Assembly (Serial No. 720000 thru
736124 and 739340 thru 742999)
761-3003 1 F  Caliper Assembly, Brake (Serial No. 736125
thru 739339 and 743000 & Above)
7 719-3014 2 Bracket, Caliper Mtg (Serial No. 719999 and
Below)
719-3048 2 /P Bracket, Caliper Mtg (Serial No. 720000 and
Above)
8 703-0222 2 Flange Caliper Mounting
710-3125 4 Bolt, 3/8 X 1-1/4 Type 8
736-3010 4 /P Washer, .406 X .812 X .134 Phc Hdn
9  747-3023 1 /P Rod, Center Brake
736-0140 3 S  Washer, .406 X .812 X .051
714-0507 2 S Pin, 3/32 X 3/4 PIn Cot
10 703-0223 1 Shaft Assy, Brake
11  703-0225 1 S  Arm Assy, Parking Brake Plate
12 724-3000 3 S Pad, Pedal
13  719-3000 1 S  Lever, Neutral Return
14 732-3000 1 S  Spring, Switch Operating (Serial No. 713151
and Below)
732-3039A 1 Spring, Switch Operating (Serial No. 713152
and Above)
726-3000 1 /P Nut, Spring
715-3000 3 S Pin, 1/4 X 1-3/8 Hvy Cld-Spr
15  732-3010 1 S  Spring, Return
16  703-0227 1 /P Pedal Assy, Neutral Return & Brake
17 1 Ratchet (Order Kit IH-1254949-C91)
18 703-0412 1 Pedal Assy, LH Brake
19 703-0416 1 Pedal Assy, RH Brake
759-3127 1 Kit, Brake Lock (Replaces Ratchet 759-3127

& 703-0006) Ratchet Nut Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 128

984

Breaker Box

_ag

\
\ ___a o )
,

2§

f ..___ W)

/|

..,_.
!
{
___..

ﬁmj___ﬂ )

- ;ﬁ hd \

{

'.'..- VT,..JJII

/

.,
_Ar.__
~y

."ll‘

}__.
\

> _...,“’

iy

2 n-._,,“-

v - ._/,‘“

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Breaker Box

Page 14 of 128

Ref#  Part Number Qty S/P/F  Description
ME-160-1303 1 Box Assy, Breaker
1 ME-160-1285 1 Cover Assy
2 1H-110508 1 Screw, No. 10 X 1-1/2 PIn R/Hds Mach
3  736-0931 1 /P Washer, Cover Mtg
4  ME-509-0065 1 Retainer, O-Ring
5 ME-815-0358 1 Screw, Tapping
IH-121841 1 Washer, No. 8 Lock
6 ME-312-0246 1 /P Condenser
7 2 Screw, 1/4 X 3/4 H/Shd Cap (Common
Hardware, Purchase Locally)
8  736-0329 2 S  Washer, 1/4 Lock
9 ME-160-1183 1 /P Point Assy, Breaker
10 ME-160-1219 1 Base
11  ME-160-1150 1 S  Gasket
ME-160-1328 1 S  Kit, Tune Up (Includes Ref No. 6 and 9)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 128

984

o~
o

\ Y
&

,

., _/ //
\\.-A-. !

,

/

NWAN

/ ’
, 0 // /-W\ \' /

“_mmw -9 \\ Ie N N9 N\ -
A\ mmux-m_vv v/ﬂ-e ,,”Aé\wv \ \_““vn_.u

, QWI-HHUH_EE A@

Caliper Brake Assy-SN 73612 Thru 739339 & 743000 & Up

WWW.mymowerparts.com



984

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 128

Caliper Brake Assy-SN 73612 Thru 739339 & 743000 & Up

Ref#  Part Number Qty S/P/F  Description
761-3003 2 Caliper Assy, Brake
1 710-0331 2 /P Bolt, 3/8-NF X 2-1/4
2 1 Pad, Outer (Order Kit 759-3185)
3 2 Spacer (Order Kit 759-3185)
4  732-3042 2 S  Spring, Compression
5 1 Pad, Inner (Order Kit 759-3185)
6 703-0931 1 Bracket, Actuator
7  712-3055 2 S Nut, Hex Top Lock Jam, 5/16-18 GR5
8 710-3133 1 Screw, Shoulder
9 712-3054 4 /P Nut, Hex Lock, 3/8-24
10 703-0932 1 S  Cam, Actuating (Reverse for Opposite
Application)
759-3185 1 S Kit, Brake Pad (Consists of Ref No. 2, 3 & 5)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 128

984

\\llll

A,. \“n-u

Ll

‘““B

WA

¢ A\-.Wf

Lﬁ % ) cmz g

llll

r I \\- 11
M
\\...\-.\..l T ——

e

-~
P

p
-~

@)

qu———

——em |

7..- NE——

o

yp——

Camshaft

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 18 of 128
Camshaft
Ref#  Part Number Qty S/P/F  Description
1 ME-105-0639 1 Camshaft (Includes Ref No. 2)
2  ME-150-0075 1 Pin, Camshatft
3 ME-515-0001 1 Key, Gear
4 ME-105-0541 1 Washer, Thrust
5 ME-105-0332 1 S  Gear Assy
6 ME-510-0015 5 Ball, Governor Fly
7  ME-150-1520 1 /P Cup, Governor
8 ME-150-0078 1 Ring, Retaining
9 ME-105-0332 1 S  Spacer, Flyball
10 ME-105-0332 1 S Plate, Flyball
11  ME-150-1519 1 Hub, Governor Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 128

984

Carburetor

= A
S

/
,v 7 ; \
/ )

/ ' \ / m__n S

[ (]
0 \ =

IS

o
i,
- , — r..,
| r--l-{[r.i_.-f---f- n .f.mmu_
B E— o 9 J w
A —— e, J.I
| " H A S, (I
~ . vy III/,“,U./ !!.. & =
" \\l.. ‘ {.Il// .

",
\

)

afc “_. \a}y / \

._ Aﬂ ,@
N xv,r, N /zyn, \ mK\N.nuvz \\ N....
V _ !“llnrwml.. \N Anﬁv\ __I / .mw. .J.
{ . \ ‘AN

umu_.m_

|

Qe | ol _\ o)

-
1 g )

ot

...... ,

b ",
—
II.

\\|\ k\j-nu_..

\llllll

Ru)um, uj [

S

S

¢

e

Sl ..J-‘

AN m“... L N-E{Jw‘..‘

WWW.mymowerparts.com

y ‘ 9§ gm--..i... N....--} Av

Y -

LN

\ .....
.r...u_

.‘-"-l-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 20 of 128
Carburetor
Ref#  Part Number Qty S/P/F  Description
ME-146-0495 1 /P Carburetor Assy, Downdraft
1 ME-146-0260 1 Shaft, Choke
2 ME-146-0142 4 Screw, Choke Valve
3 ME-146-0247 4 Screw, Body to Intake
4 1 Not Serviced Separately (Order Kit
ME-146-0262)
5 ME-146-0262 1 Kit, Float
6 ME-146-0289 1 /P Valve & Seat Assy
7 1 Not used in this application
8 ME-146-0238 1 Jet, Power
9 ME-146-0282 1 Needle Assy, Power
10 ME-146-0259 1 Package, Throttle Shaft
11  ME-146-0261 1 Package, Idle Speed Adj Screw
12  ME-146-0209 1 Package, Idle Needle
ME-146-0220 1 S  Kit, Carburetor Gasket
ME-146-0292 1 Kit, Carburetor Repair

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 128

984

Control Valve-4 Way-Victor Flui

)

C

- -....;

‘1
i ‘.__ ey,
) ‘ *ﬂ-‘l_'—fl—— ahEEEENIAEbwSnnnsr ‘—f "”l”llv ;

‘-
lllllll-

W
,,
\
,.__..._._
,,
,,
\
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Control Valve-4 Way-Victor Fluid

Page 22 of 128

Ref#  Part Number Qty S/P/F  Description
1 IH-69152-C92 1 Valve Assy, 4 Way (For Replacement Order
Control Valve Assy Part No. 717-3004)
2 IH-69153-C1 1 Cup
3 IH-69154-C1 1 Spring
4 IH-69155-C1 1 Washer, Return
5 IH-303322-R1 1 Ring, Internal Retaining
6 IH-355966-R1 2 O-Ring, 7/16 X 5/8 X 3/32
717-3004 1 Valve Assy, Control Only Serviceable Parts
Are
759-3432 1 Kit, Seal
759-3433 1 Kit, Spring Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 23 of 128

Control Valve-Cessna

984

.........__................ __jk\

NS

N

'

dn”.uvw

&x
. _m .".1 .
O—] [ co-f)
\m,u _ \“ mmmmmw g
My &
Ammm;___ f _n‘.nw--.--.__n D ..

, J

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Control Valve-Cessna

Page 24 of 128

Ref#  Part Number Qty S/P/F  Description
IH-547633-R92 1 Valve Assy, Control (For Replacement Order
Control Valve Assy Part No. 717-3004)
1 IH-673622-R1 1 Plunger, Lift Check
2 1H-201844-C91 1 Plug, Lift Check
3 IH-252738-R1 1 O-Ring, 3/8 X 9/16 X 3/32
4  IH-673625-R1 1 Spring, Lift Check
5 1 Spool - Not Serviced Separately
6 1 Body - Not Serviced Separately
7 1 Not used in this application
8 IH-674492-R1 1 Spacer, Spool
9 IH-674775-R1 1 Bushing
10 IH-1418841-R1 1 Cap
11  IH-674490-R1 1 Spring, Spool Center
12 IH-252739-R1 2 O-Ring, 1/2 X 11/16 X 3/32
13  IH-824545-C1 1/AR Washer, .020
HH-03-03017 1/AR Washer, .046
14 ~NLA 1/AR Ring, Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 128

984

Crankshaft & Flywheel

A”.... \S—_

b
B e

n e
“H ':

\ \ d Vo

& X

\I-u- Va
_ — \\j ~

o)

Ot

““u.
IIIJII\KN

u -

,,

/Aaw «
O —§ vw?mg..,

£
RMP,MQGI...IJI nH
2 a—
oy ]
A = . \\
lll\\mmnnﬂl v
A ad !
(A |||||Jmﬂ...\u~. m&*qae:l l..l...l”lr..-.

o m.\\ ‘““, 1Y ,".",

m \,..\\‘\\mw{n I

“__r . \\\..

__o m J 14 --ri-
™~ w

N
‘ L //'
A% ale W\
atin ,,., .1 9! ,\V.umw\“ymu !“.
NG / o - ou ~l v
A =
\ A\ ,““““““‘. -
ﬁnﬂ_uuﬁﬂmmmmmmmmmmnmumﬂv \““\ 4 - e J— b
mmm ~ I/JJJ ““\ \“uv\\\mmmm |un||1uw1 r/\
“““ / .nu
e \ / ] \v
...\\k\\..l!.l e
\\\\\\ N\
e |
7
AHV / /
_n\U \Vm m\‘
2522 )
\..m \u_ T
_ﬂ/(__.\\\ l\ In.nA l klw —
e e
&
@

1
e
,,"_"1

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 26 of 128
Crankshaft & Flywheel
Ref#  Part Number Qty S/P/F  Description
1 ME-104-0170 1 Bolt
2 736-0171 1 S  Washer, 7/16 Lock
3  ME-526-0017 1 Washer
4 ME-104-0779 1 Gear, Ring
5 ME-134-4641 1 Flywheel Assy (Includes Ref No. 4)
6 ME-104-1360 1 Crankshatft
7 ME-518-0014 1 Ring, Gear Retaining
8 ME-104-0043 1 Washer, Gear Retaining
9 ME-104-0032 1 Gear, Crankshatft
10 ME-515-0263 1 Key, Flywheel
11  ME-515-0001 1 Key, Crankshaft Gear
12 ME-134-3870 1 Guard, Flywheel
6 Screw, No. 10 X 1/2 Znp H/Hd L/W Mach
(Common Hardware, Purchase Locally)
2 Bolt, 5/16 X 1/2 Phc P/T Type 8 (Common
Hardware, Purchase Locally)
13 ME-515-0103 1 Key, Crankshaft Stub
14 ME-134-3847 1 Venturi, Blower Wheel
710-3013 5 /P Bolt, 1/4 X 1/2 Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

X\
AI; J__vvm

Page 27 of 128

\ a mmn
< .v...r N
o ) Mm uw“\ 4
w .-%%.xnf“.wnn, _um"...m( - _JAmnA / \“m\
SN, O
.aﬁl.l&Al.t\\“ \Illlllw A\ M” I“ —(.v
/..u“W\ \\\ T W/ --Illllllllll--lll.\ ——— \_/,..—W -
774 P i/ .,.H, N\
D N‘.L,. A“ ..,vv “ Q)
T w0 W .Il....h?..i....rf\x \_ 4/
o o ,“mmv.ur,-....q ....nmya . LA
. Aot \.‘.\
n .,w_ _ “_ _Z.}ANHU.\ ™~
(] =
,3 \ \ // ,nw_ o ﬂw o
~/ , 7 S
_f w. A,v / ﬂ A“,\
u / / v\\ \// u“..;.ar m&ﬁ \ N m
o \/ .M\ nxm““w.‘““,@m ,Y..u,yr--e-..w...-\---t ,wf. -,
_.f_ N @UQJ, )/ \ ? \.\uw
Q0 ) " /?h,jm.._y a0 , N e \. L..ﬁn ’
o) .u. / “ / 18] h /L ~ =
A Zacs
_u-_ pd¥\, (./ ¢ n.,/
__ : ) G
x IR VAV 7. r,: \ = "W
O ol Q.. x .... ” , e\ M
m ,CD N 19 ‘
% o N o s
£ <
25

D)

n...-....mm\ werty
v. ._ﬂ ....

v\ N-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Cylinder Block

Page 28 of 128

Ref#  Part Number Qty S/P/F  Description
1 ME-110-3151 1 Crankcase (Includes Ref No. 2 thru 20)
2 ME-517-0048 1 Plug
3  710-3005 5 /P Bolt, 3/8 X 1-1/4 Type 5
4 ME-104-0776 1or AR Set, Shim
5 ME-101-0450 1 S  Bearing, Crankshaft Rear, Std (Includes Ref
No. 6)
5 ME-101-0450-02 1 Bearing, Crankshaft Rear, .002 U/S
5 ME-101-0450-10 1 Bearing, Crankshaft Rear, .010 U/S
6 ME-104-0575 2 Washer, Crankshaft Brg Thrust
7 ME-101-0415 1 S  Gasket, Brg Plate
8 ME-101-0551 1 Plate, Brg Rear
9 ME-101-0405 2 /P Bearing, Camshaft
10 ME-509-0041 1 /P Seal, Crankshaft Rear
11  ME-516-0072 4 Pin, Bearing Stop
12 ME-120-0735 1 Tube, Cyl Block Ol
13 ME-110-1824 2 Insert, Exhaust Valve Seat, Std
ME-110-1824-02 2 Insert, Exhaust Valve Seat, .02 O/S
ME-110-1824-05 2 Insert, Exhaust Valve Seat, .005 O/S
ME-110-1824-10 2 Insert, Exhaust Valve Seat, .010 O/S
14  ME-110-0197 2 Insert, Intake Valve Seat, Std
ME-110-0197-02 2 Insert, Intake Valve Seat, .002 O/S
ME-110-0197-05 2 Insert, Intake Valve Seat, .005 O/S
ME-110-0197-10 2 /P Insert, Intake Valve Seat, .010 O/S
15 ME-101-0432 1 S  Bearing, Crankshaft Frt, Std
ME-101-0432-02 1 Bearing, Crankshaft Frt, .002 U/S
ME-101-0432-10 1 S  Bearing, Crankshaft Frt, .010 U/S
16 ME-110-1935 4 Guide, Valve
17  ME-110-0068 2 Gasket, Intake Valve Guide
18 IH-78585-C1 1 Plug, Breather Hole
19 736-0169 5 S  Washer, 3/8 Lock
20 ME-516-0141 2 Pin, Gear Cover Alignment
21  ME-123-1175 1 Flap, Breather Valve
22  ME-123-1173 1 Baffle, Breather Valve
23  ME-123-1174 1 Spring, Breather Valve
24  ME-110-1879 1 Cover, Valve
25 ME-110-2274 1 Cover, Valve
26 ME-110-1921 3 S  Gasket, Valve Cover
27 ME-115-0006 4 Tappet, Valve, Std
ME-115-0006-02 4 Tappet, Valve, .002 O/S
ME-410-0702 4 Tappet, Valve, .005 O/S
28 ME-110-2368 2 Valve, Intake
29  ME-110-1955 2 Valve, Exhaust
30 2 Bolt, 1/4 X 1-3/4 Type 5 (Common Hardware,
Purchase Locally)
31 ME-110-0539 4 Spring, Valve
32 ME-110-0639 8 Lock, Valve Spring
33  ME-520-0820 2 Stud, Wet Hole
34  710-3017 2 Bolt, 3/8 X 1/2 Type 5
35 ME-526-0066 2 Washer, Copper
36 ME-110-3181 2 /P Gasket, Cylinder Head
37 ME-110-3214 1 Head, Cylinder, RH

ME-110-3213 WW\W\. mymower pmgywl_l



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Cylinder Block

Page 29 of 128

Ref#  Part Number Qty S/P/F  Description

38 ME-110-0904 4 Rotator, Valve

39 736-0463 1 S  Washer, .281 X .625 X .051

40  736-0275 18 S  Washer, .344 X .688 X .051

41  IH-25750-R1 12 Bolt, 5/16 X 1-5/8 Cyl Head
IH-25232-R1 6 Bolt, 5/16 X 2 Cyl Head

42  ME-526-0063 2 Washer, Copper

43  ME-517-0067 1 Plug, Core Hole
ME-168-0189 1 Kit, Carbon Removal Gasket
ME-168-0188 1 /P Kit, Engine Gasket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N
© © Mvmmmv
N G
- &
5 B0
o R P
® ,
] \
%
o n.w/ /
_ amm_unnuw . -
of o R T
| Yxﬂm,, © R
P \
PR m. //H/, IR //M,// nl. mmmw
,/// /,/ N\ o o //._mmw
0y (e | /A
N\ )™/
W\ \ N oA
X W/ ,_1& | &
n/r_/ // / G' .n\ m ﬂU/ /HN“ ).
o N A\ SN
K@\ Vo HNN..-\ \W\P. -
/m@mw ©o Y T
s N

™

ZZ22 800 \J /
SN
b S V \

/

,Mmmm%muvm“_mv
1y Ny / \
iy N,
TR W/URHH\
mmuimmwwy\\

[

Electrical Wiring

984

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Electrical Wiring

Page 31 of 128

Ref#  Part Number Qty S/P/F  Description
1 703-0017 1 S  Strap Assy, Battery
3 725-3061 1 S  Battery, 12 Volt
4  725-3078 1 S Cable, Battery-Positive
710-0451 1 /P Bolt, 5/16 X 3/4 Crg Type 1
712-0267 1 S Nut, 5/16 Type 5
725-3007 1 S Insulator, Battery Terminal
725-3008 2 Insulator, Terminal, Boot
5 725-0978 1 S Cable, Battery Negative Terminal to Ground
710-0703 1 /P Bolt, 1/4 X 3/4 Crg Type 1
712-3006 1 /P Nut, 1/4 Type 5
6 725-3011 2 S  Holder, Fuse
IH-356445-R91 2 /P Knob, Fuse Holder
7  725-3012 2 S  Fuse, 10 Amp (Serial No. 719999 and Below)
IH-223288-C1 2 Fuse, 15 Amp (Serial No. 720000 and Above)
IH-223288-C1 1 Fuse, 15 Amp (Tractor w/Rear PTO)
8  725-3028 1 Harness Assy, Main Cable
IH-165565-R1 1 Terminal, Rectifier
IH-1254850-C1 1 Insert
712-3006 1 /P Nut, 1/4 Type 5
726-3011 2 Strap, Cable Lock
726-3006 3 Clip, Cable, Pedestal Lf Bolt & Inst Panel
712-3006 1 /P Nut, 1/4 Type 5
726-3015 2 S  Clip, Cable, Taillight, Mag Sw
726-3013 1 Clip, Cable, Strg Gear Brkt
726-3014 3 S  Clip, Cable, Grille Top & Taillight
IH-172427 1 Screw, 1/4 X 1/2 H/Hd Tap
726-3007 1 Clip, Cable, PTO Clutch
726-3015 1 S Clip, Cable, LH Grille Hsg
1 Screw, 5/16 X 1/2 H/Hd Tap (Common
Hardware, Purchase Locally)
726-3008 3 /P Clip, Cable, Heat Shield & Frame
710-3039 2 /P Bolt, 5/16 X 1/2 Type 5
712-0267 2 S  Nut, 5/16 Type 5
9 1 Not used in this application
10  725-0222 2 S  Light, Sealed Beam Head
11  710-3003 4 /P Screw, Headlight Mtg
712-0142 4 /P Nut, No. 8 Mach Screw Type 1
12 703-0166 2 /P Retainer, Headlamp
13 732-3011 2 S  Spring, Headlamp Retaining
14  725-3018 2 Lens Assy, Taillight
710-3003 4 /P Screw, Tapping
736-3018 2 Washer, No. 8 Ext-Int Tooth Lock
712-0142 4 /P Nut, No. 8 Mach Screw Type 1
15  725-3019 2 Cable Assy, Taillight
16  725-3020 2 S  Bulb, Taillight #194
17  725-3001 1 S  Switch, Magnetic
712-0267 2 S  Nut, 5/16 Type 5
712-0349 1 /P Nut, No. 10-NF Mach Screw Type 1
712-3006 2 /P Nut, 1/4 Type 5
18  725-3060 1 S  Switch, Neutral Start (Normally Open)
735-3006 1 /P Boot, Neutral Start Switch
19  725-3060 1 S

Switch, Neutral Start
s.com

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Electrical Wiring

Page 32 of 128

Ref#  Part Number Qty S/P/F  Description
735-3006 1 /P Boot, Neutral Start Switch
20 725-3021 1 S  Switch, Battery Ignition Key
21  725-0201 1 S  Kaey, Ignition Switch
736-0156 1 /P Washer, .656 X 1.000 X .105
712-3013 1 /P Nut, Battery Ignition Switch
22  725-3022 1 S  Switch, PTO (Two Switches are required with
Rear IPTO)
736-3003 1 /P Washer, .531 X .688 X .054 PIn
712-3014 1 /P Nut, Switch
23 1 Not used in this application
925-04164 1 /P Relay Replaces 725-3040 in this application.

Not Shown (Tractor w/Rear PTO)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 128

984

Engine Base

2
N~ A
\

'0)) W0

¥ ‘ . ﬂ
XL

7
ARY.

\
,....

\
(DY

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 34 of 128
Engine Base
Ref#  Part Number Qty S/P/F  Description
1 ME-102-1216 1 Base, Ol
736-0169 4 S  Washer, 3/8 Lock
4 Bolt, 3/8 X 2-1/2 Type 5 (Common Hardware,
Purchase Locally)
2 ME-102-1200 1 S  Gasket, Base
3 ME-123-1404 1 Gauge, Oil Filler
4  IH-78639-C1 1 O-Ring, OIl Filler Cap
5 ME-102-0938 1 Plug, Pipe Oil Drain
6 ME-102-0922 1 Plate, Oil Pickup
3 Screw, No. 10-NF X 3/8 H/Whd Tap (Common
Hardware, Purchase Locally)
7 ME-123-1467 1 Seal, Oil Pickup Cup
8 ME-134-3864 1 Baffle, Oil Base Air
2 Screw, No. 10-NF X 3/8 H/Whd Tap (Common
Hardware, Purchase Locally)
9 ME-102-0743 1 Gasket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 128

984

Engine Mounting

oJ

Er—m

N
[\
\ lelll

AN A
A\ VV /: ﬁ \ \,uauﬁ_..v
/A\N 7 J B
o “nnnm” \ n”u—
- - A L Lx/
| b oA
AD _ < \\ ..... e
S-T C &
h \\

ﬁltr,mfimmuil tlt&\\\

1@]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Engine Mounting

Page 36 of 128

Ref#  Part Number Qty S/P/F  Description
752-3003 1 Engine Assy, 19.9 Hp (Onan)
ME-110-3424-03 1 Block, Short
710-0502A 2 /P Screw, 3/8 X 1-1/4 H/Hd Tap
712-3005 2 S  Nut, 3/8 Flange Lock
710-0520 2 /P Bolt, 3/8 X 1-1/2 Type 5
1 703-0178 1 /P Plate Assy, Eng Mtg
710-0514 6 /P Bolt, 3/8 X1Type5
736-0140 6 S  Washer, .406 X .812 X .051
2 703-0250 1 Cover Assy, Exhaust Tube, LH
3  703-0252 1 Cover Assy, Exhaust Tube, RH
4  703-0256 1 Duct, Top Cooling
710-3017 2 Bolt, 3/8 X 1/2 Type 5
736-0169 2 S  Washer, 3/8 Lock
5 703-0254 1 Duct Assy, Bottom Cooling
710-3010 10 /P Screw, 1/4-20 X 1/4 Hex Flange Lock
6  751-3019 1 Tube Assy, Exhaust, LH
ME-154-2746 1 Gasket, Exhaust
736-0119 2 S  Washer, 5/16 Lock
710-0118 2 S Bolt, 5/16 X 3/4 Type 5
7 751-3022 1 Tube Assy, Exhaust, RH
ME-154-2746 1 Gasket, Exhaust
736-0119 2 S  Washer, 5/16 Lock
710-0118 2 S Bolt, 5/16 X 3/4 Type 5
8 751-3024 2 /P Muffler
9 703-0257 1 Support, Muffler, RH
10 703-0258 1 Support, Muffler, LH
712-3005 2 S Nut, 3/8 Flange Lock
11 726-3017 2 Clamp, Muffler
710-0161 2 S Bolt, 5/16 X 1-1/4 Crg Type 1
712-0267 2 S  Nut, 5/16 Type 5
712-3004 2 S Nut, 5/16 Flange Lock
703-0259 1 Bracket, Muffler, LH
12 726-3009 1 Clip
ME-403-1523 2 Bracket, Lifting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 128

984
Fenders

)
.nm---bu..,
=R

\“‘ J
5/

———

\
\

L .lllllll/

==

[7]
I

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 38 of 128
Fenders
Ref#  Part Number Qty S/P/F  Description

1 703-0064 1 Fender Assy
710-3017 2 Bolt, 3/8 X 1/2 Type 5
736-0169 2 S  Washer, 3/8 Lock

2 703-0067 1 Cover, Hydro Center
710-3000 1 S Bolt, 3/8 X 3/4 Type 5
736-0140 1 S  Washer, .406 X .812 X .051

3  723-3006 1 /P Tread, Platform, LH
IH-535183-R2 3 Screw, Tapping
712-3009 3 S Nut, 5/16 Cad P/T Lock Type 5
KH-25-086-10 1 Bolt

4  723-3007 1 /P Tread, Platform, RH
IH-535183-R2 3 Screw, Tapping
KH-25-086-10 1 Bolt
712-3009 3 S  Nut, 5/16 Cad P/T Lock Type 5

5 1 Not used this application

6 703-0262 1 Support Assy, Fender
710-0118 4 S Bolt, 5/16 X 3/4 Type 5
736-0275 4 S  Washer, 11/32 X 3/4 X 16 Ga C-Z

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 128

984

Frame

o
/M_/// = /
/m_,_._ 3
// |
h/ — .......!iuJ/ /
"o\ [ J G.N./ N
// =N /, //.
N o\ /ﬁ \
,, v r
\ ._”L,./_ﬂ/ N
\ *\ ) Y
m \\ ///,, S : \V\.,/\,.,/,. 0 m
G\ AN Y N O
2 \\ W\ N/ AN
\ _ \
N\ \ - ‘A“/Ae AN &)
\ Wy <4 (N by
' __.u /// . H// " | N .“‘ Ee
LY ,“/ . \ \ w
N\ & \ _U\ Q.
// p & \ Nu
W\ \ /(\
s~ e N\ A \ ._../, W
\\ 7\ Q
\\._ ‘'S
AN o\ NS &
A\ \ =
o , N L o =
\m‘./ od -
A —
\ \“7 , \ ._"/// hun .mwu.y,uwunn\_. W
/ / n// , (
AN \
/ \ ,w,, \ o \v
n\ A _ \ / ......... ‘.nnuc\
/, 3 ‘v \T-ff...-. o \\“\__
) \ / \ \ = g
W/
\¥ /N

VAR

——



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 40 of 128
Frame
Ref#  Part Number Qty S/P/F  Description
1 703-0234 1 Frame Assy
711-3005 2 /P Bushing, Frt Axle Pivot Pin
711-3009 1 Hub, Cam Stop
2 703-1726 1 S  Latch Assy, Quick
711-3010 2 S Pin, 3/8 X 1.060 Clevis
714-0507 2 S Pin, 3/32 X 3/4 Cot
3  732-3002 1 S  Spring, Latch
4  738-3001 2 S  Bolt, Implement Mtg Shoulder
736-0272 2 S  Washer, Implement Mtg
736-3003 2 /P Washer, .531 X .688 X .054 PIn
5 759-3091 1 Cover w/Product Graphic (Serial Number
719999 and Below)
759-3086 1 Cover w/Product Graphic (Serial Number
720000 and Above)
710-3007 4 /P Screw, No. 12 X 3/8 H/Whd Tap
779-3027 1 Product Graphic, Caution (Serial Number
719999 and Below)
779-3208 1 Product Graphic, Caution (Serial Number
720000 and Above)
6  703-0832 1 Bracket, Trans Mounting, RH (Serial Number
720000 and Above
7  703-0247 2 Bracket, Trans Mounting, LH (Serial Number
719999 and Below)
703-0833 1 Bracket, Trans Mounting, LH (Serial Number
720000 and Above)
710-0514 4 /P Bolt, 3/8 X1Type5
710-3000 4 S Bolt, 3/8 X 3/4 Type 5
8 703-0246 1 Screen, Lower Frame
710-0776A 4 S  Screw, 1/4 X .62 H/Whd Tap
9 1 Not used in this application

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 128

984

Front Axle

M—%

TN

I“ _

el 1
Mgy =T o !.”uu ™ l
.nu— ) J— \ ‘hmu J— j ﬁu,llllv ‘__!..|| - HML ﬁ

U @

.l..\
4 \ Y p-t

|
\ o 0

/

ﬁmvv y
@,V“

— Ai \

(\\\ 4 ..,.;

QN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 42 of 128
Front Axle
Ref#  Part Number Qty S/P/F  Description

1 759-3271 1 Axle Assy w/Bushing Front

2  741-3005 4 Bushing

3  737-3000 3 S  Fitting, 3/16 Drive Type Str Lub

4  710-3019 1 /P Bolt, Axle Pivot (Replaces IH-140218-C1 by

also ordering (1) Bolt IH-223478-C1 and (2)
Washe

712-3011 1 Nut, 3/4 Slt Type 5
714-3001 1 S Pin, 1/8 X 1-1/2 PIn Cot

5 703-0273 1 Knuckle Assy, Steering, LH
IH-Q3480 1 Washer, 1.031 X 1.500 X .105 PIn
736-3027 1 Washer, .531 X 1.750 X .090
710-3043 1 Bolt, 1/2 X 3/4 Type 5

6 703-0275 1 /P Knuckle Assy, Steering, RH
IH-Q3480 1 Washer, 1.031 X 1.500 X .105 PIn
736-3027 1 Washer, .531 X 1.750 X .090
710-3043 1 Bolt, 1/2 X 3/4 Type 5
710-3044 2 S  Screw, Self Locking Hex Hd Cap

7  711-3053 2 /P Rod, Tie

8 723-3015 2 S Joint, Ball
712-3029 2 /P Nut, 1/2-NF Jam Type 5
712-3012 2 S Nut, 1/2-NF Slt Type 5
714-3004 2 Pin, 3/32 X 1-1/4 PIn Cot
736-0921 2 S  Washer, 1/2 Lock

9 723-3016 2 S  Joint, Ball
710-3111 2 /P Bolt, 3/8 X 1.5 DLD PIn Type 5
714-0111 2 S Pin, 3/32 X 1 Cot
736-3027 2 Washer, .531 X 1.750 X .090

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

s

Page 43 of 128

WWW.mymowerparts.com

Front Wheels

984



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 44 of 128
Front Wheels
Ref#  Part Number Qty S/P/F  Description
1 741-3002 4 S  Bearing Assy, Front Wheel
2  734-3020 2 Wheel Assy, Front (7 X 8 DC Rim)
734-0255 2 S  Valve, TR-413 Tubeless Type

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 128

984

Fuel Pump

~—&
\y=—=

i \w //
\ \\\
o~/ )| I
m\““ P A&k\ /
\1.. 2 m‘ Il...lle. Vv
(2,°3,
_lﬂv .||||...|..“‘\\A ‘ \ \ \
/
vlluv ..nlm‘\ \
\.i-: ,i..i\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 46 of 128
Fuel Pump
Ref#  Part Number Qty S/P/F  Description
ME-149-1982 1 /P Pump Assy, Fuel
1 ME-142-0634 1 Valve Assy, Reed
2 ME-142-0540 2 Screw, Pump Cover to Body
3 ME-149-1323 1 Gasket, Cover to Valve
4  ME-142-0541 1 Gasket, Pump Cover
5 ME-142-0545 1 Spring, Fuel Pump
6 ME-149-1326 1 Cover, Pump
7 ME-149-1324 1 Base, Pump
8 ME-142-0552 1 Plate, Drive
9 ME-142-0555 1 Diaphragm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 128

984

Fuel Pump & Connections

T
L--.....-‘—“r-liu __
o’

(o XTe

__ / _‘\
p ____._..__...________====___====_=__- ___nu_u______-

‘.._____......_....._____...__......__

ﬁ;

\&

innl.._

s i

b e _.__._.._“__.__ﬁ...

- il Ik

f o _..

|
.t_r__ __ﬁ_ ‘__‘.
U ____”..._U.___._‘____““_.- _\._
HA n____ S .n“.n_____ b
\

___..-........___“‘__ :__...........___

WWW.mymowerparts.com

0Qe

|

_-___‘—--l-.
)

)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Fuel Pump & Connections

Page 48 of 128

Ref#  Part Number Qty S/P/F  Description
1 723-0157 3 Clamp, Hose
2 ME-503-1199 1 Hose, Fuel Line
3 ME-149-1982 1 /P Pump Assy, Fuel (For list of serviceable parts
see Fuel Pump listing this section)
4 ME-149-1321 1 Cap, Fuel Outlet
5 IH-78689-C1 1 Tube, Vacuum Port
6 ME-503-0707 1 S  Line, Impulse

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 49 of 128

Fuel Tank & Support

984

=
) \_\\ _
— R\ T
pranli //// - /N/M//
R A/ // —— /nnmmw. /ﬂ”/
AR S )
A.lr,—II|III// / ) / ® AN © /. /
- //V/' // _Lvr /, Ny \\\ll!..l!..\ 4
b o \ -
NN N/
d

(i [

ﬂu&

-2
I's
i

,,:_'.
[
J /]

WWW.mymowerparts.com

\\\\Il/

A

N

——




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Fuel Tank & Support

Page 50 of 128

Ref#  Part Number Qty S/P/F  Description
1 751-3006 1 Tank, Fuel
2 751-0171 1 S  Valve, Shut-Off
3  751-3008 1 S  Bushing
4  751-0226A 1 S Capw/Gauge (Replaces IH-135348-C1 by
also ordering Gasket IH-106303-C1)
723-3003 1 /P Gasket, Fuel Cap
5 1 Line, Fuel (Tractors w/Fuel Filter Furnish 457
MM 1/2 OD Hose from Bulk Hose marked
759-3330)
5 1 Line, Fuel (Tractors w/o Fuel Filter Furnish
610 MM 1/2 OD Hose from Bulk Hose marked
759-3330)
6 1 Line, Fuel (Tractors w/Fuel Filter Furnish 610
MM 1/2 OD Hose from Bulk Hose marked
759-3330)
7  726-0205 R /P Clamp, Hose
8 751-3013 1 S  Filter, Fuel (Serial No. 700499 and Below)
9  735-3003 1 Grommet
10  703-0049 1 Support Assy, Fuel Tank
712-3006 4 /P Nut, 1/4 Type 5
710-3013 2 /P Bolt, 1/4 X 1/2 Type 5
736-0463 2 S  Washer, .281 X .625 X .051
11  703-0052 1 Support Assy, Fuel Tank Bottom
736-0275 2 S  Washer, .344 X .688 X .051
712-3007 2 /P Nut, 5/16 Jam Type 5
12 723-3004 1 /P Seal, Heat Baffle
13  723-3017 1 Strip, Foam Gasket Forming
710-0376 2 /P Bolt,5/16 X 1 Type 5
736-0275 3 S  Washer, .344 X .688 X .051
14 1 WHEEL-4.80/4.00 Not used in this application
15  703-0055A 1 Deflector, Heat
16 703-0057 1 Clamp Assy, Fuel Tank
17  735-3004 1 Strip, Fuel Tank Pad
736-0463 2 S  Washer, .281 X .625 X .051
712-3006 2 /P Nut, 1/4 Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 128

984

Gear Case

_‘”__._

\ | \\‘ .u__.
,/ | __\_\N‘
, .

R (R

Wh

o 4 A ) -
) _ng. s

‘ ® “1 { / _;w
‘_\ A V\ _‘ ;I.“_ _ﬂ

{
!

|
F_._-____l_.- -

“_nn“”,_ “mmu_v___n.!.%

!lIl

y ,
A_".“-_ i\\

.



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 52 of 128
Gear Case
Ref#  Part Number Qty S/P/F  Description
1 ME-103-0669 1 Case Assy, Gear (Includes Ref No. 2 thru 9
and 13)
2 ME-114-0188 1 Bearing, Upper Gov Shaft Sleeve
3 ME-150-1470 1 Shaft Assy, Governor
4  ME-150-1187 1 Yoke, Governor Shaft
5 ~NLA 2 Screw, No. 8 X 3/8 Znp P/Hdcr Mach
6 ME-516-0130 1 Pin, Roll
7  ME-509-0008 1 Seal, Gov Shatft Oll
8 ME-510-0014 1 /P Bearing, Ball
9 ME-509-0040 1 /P Seal, Ol
10 ME-103-0810 1 /P Gasket, Gear Case
11  IH-25750-R1 4 Bolt, 5/16 X 1-3/4 Phc Type 8
IH-79167-C1 1 Bolt, 5/16 X 2-3/4 Phc Special
12 IH-115308 5 Washer, Gear Case Mounting
13 1 Not used in this application
14  ME-149-1299 1 Tube, Vacuum Port

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 128

0

CLA L]
it
-

oy,
_ J‘, i‘

QO

984
Governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 54 of 128
Governor
Ref#  Part Number Qty S/P/F  Description
1 IH-74249-C1 1 Spring, Idle Setting
2 ME-150-1576 1 Arm, Governor Control
IH-161108-C1 2 S Bolt, 1/4 X 1/2 Flange Lock
736-0463 1 S  Washer, .281 X .625 X .051
3 ME-815-5051 1 Screw, 6-32 X 7/8 Tap Hex Hd
4  ME-150-1214 1 Spring, Governor
5 ME-518-0406 1 Clip, Retaining
6 ME-518-0004 1 Clip, Retaining
7  ME-150-1729 1 Rod, Control
8 ME-153-0514 1 Clip, Cable
9 ME-150-1725 1 Bracket, Cable
10 ME-150-1269 1 Bushing, Control Arm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 128

WWW.mymowerparts.com

984
Grille



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 56 of 128
Grille
Ref#  Part Number Qty S/P/F  Description
1 719-3002 1 Housing, Grille
2 703-0008 2 /P Retainer Assy, Grille Housing
710-0376 2 /P Bolt,5/16 X 1 Type 5
736-0119 4 S  Washer, 5/16 Lock
3 IH-104354-C1 2 Spring (For Tractors w/Serial No. 665000 and
Below)
3  732-3001 2 S  Spring (For Tractors w/Serial No. 665001 and
Above)
4  703-0165 1 Screen, Upper Grille
5 1 WHEEL-4.80/4.00 Not used in this application
6  719-3003 1 Grille
710-3090 4 Screw, No. 8 X 3/8 H/Whd Tap (For Tractors
w/Serial No. 665000 and Below)
7 703-0010 1 /P Latch, Hood
736-0275 1 S  Washer, .344 X .688 X .051
710-3004 1 S  Screw, 5/16 X 3/4 H/Hd Tap
8  750-3000 1 Spacer, Hood Latch
9 732-3002 1 S  Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 Of 128

984
Hood

ll..f/ yp—
T —— e
N N
\ ﬂ// -..ll..ll.l.lllll!
R\ ~
A N S
\ lﬂ/ /, // -
/// Iﬂ/ /. /// \
,UV R \
.,n. // \
/ / \ A\l

>
g
ey

N
N\

\ / Iﬂ///f..{.\\\\\\ .
\ ,”7:\\ .

\ %

\ “\mnarmm\nﬂ ,_/ //,
“ - H.Nm\wiv - ,ynll... <T

- o

" e

o e

: g
o

N\
N
.mw‘ f”v

al,

,_\
\\

W -|n....,_mw‘

)
{0

R

g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 58 of 128
Hood
Ref#  Part Number Qty S/P/F  Description
1 703-0059 1 Hood Assy
736-3006 2 /P Washer, 1/4 Ext Int Tooth Lock
736-0463 2 S  Washer, .281 X .625 X .051
710-3015 1 /P Bolt, 1/4 X 3/4 Type 5
712-3006 1 /P Nut, 1/4 Type 5
710-0578 2 /P Screw, 1/4 X 1-1/2 Znp P/Hdcr Mach
2  719-3005 1 Support, Hood
3  731-3059 1 Ornament, Hood
710-3016 2 Screw, No. 8-18 X 1/4 P/Hdcr Tap
4  747-3009 1 /P Hinge, LH Hood
5 747-3010 1 S  Hinge, RH Hood
6 703-0063 2 /P Plate, Hood Hinge
710-3004 2 S  Screw, 5/16 X 3/4 H/Hd Tap
736-0140 4 S  Washer, .406 X .812 X .051
712-0342 4 /P Nut, 3/8 Jam Type 5
7  731-3003 1 S  Seal, Edge
8 703-0082B 1 Panel, RH Side
9 703-0081B 1 S Panel, LH Side
736-0463 2 S  Washer, .281 X .625 X .051
712-3044 2 Nut, 1/4 Wing
10 732-3006 1 S  Spring, Side Panel
11 703-0046 1 Pedestal Assy
710-3039 4 /P Bolt, 5/16 X 1/2 Type 5
12 703-0260 1 Support Assy, Steering Column (Replaces
703-0048)
736-0463 2 S  Washer, .281 X .625 X .051
712-3006 3 /P Nut, 1/4 Type 5
710-3042 1 Bolt, 1/4 X 1 Crg Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 128

984

Hydraulic Cylinder-Cessna

.
\\\\\ .
\\\.‘.\\\\ ......,....._...._..r.._.
el
L3
Fd b
| ! .
m 0 | r™y <t
0 _ A/ J
P
1__.. —— | ‘l.....lll.l..ll.
i ll"-l.l]ll‘l-ll. ﬂ'*‘.uv
- 0N
e el ot
e e e A= IJJ - Il..ﬁl..lll..i
™~ o] \ ¢
|
M P
- 1_ \\‘_ -
_..ﬁ _v,.||...||....|| ~—, \\\\ a”
", o -
...Uln ““l\
- ...J....!l
\\\\ \\\
(0} , S
.\\\

C

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Hydraulic Cylinder-Cessna

Page 60 of 128

Ref#  Part Number Qty S/P/F  Description
IH-224494-C91 1 S/F  Cylinder Assy, Hydraulic 63.40 X 59.7
(Includes Ref No. 1 thru 9)
1 IH-138160-C1 1 Body Assy, Hyd Cyl
2 1 Rod Assy, Hydraulic Cylinder Piston (Order
Complete Cylinder Part No. 717-3005)
IH-71327-R1 1 Bushing, Hyd Cylinder Piston Rod End
3 IH-224498-C1 1 Piston, Hyd Cylinder
4 1 O-Ring, 2-1/8 X 2-1/2 X 3/16, Hyd Cyl Piston
(Order Kit 759-3431)
5 IH-138162-C1 1 Head, Hyd Cyl Front
6 1 O-Ring, 3/4 X 1 X 1/8, Hyd Cyl Piston Rod
(Order Kit 759-3431)
7 1 O-Ring, 2-5/16 X 2-1/2 X 3/32 Hyd Cyl Front
Head (Order Kit 759-3431)
8 1 Seal, Hyd Cyl Piston Rod Wiper (Order Kit
759-3431)
9 1 Retainer, Hyd Cyl Front Head (Order Kit
759-3431)
759-3431 1 /P Kit, Hyd Cylinder Service (Includes Ref No. 4,

6,7,8&9)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 128

984

Hydraulic Front Outlet Uni

(

e,

S,

_m -,
.,

O

g

b,

e
S

O

-

/1
)

nﬂﬂunﬂl

e
:l-.-.

-

5

[=

1) Ylll.m. i -
\-‘ugv\.__ )
A@ \ /

\.ﬂ-unm_mm., ) Qu,

gl
S
MIIA o~
u lJl!nH
’l-I

va-.

-

vrrHWH

ol

.n~-

¢

mr\n...l\..%}

\“\N

%]

wrulJ

e

n—EF

\
,”,
/

%
=

— l\\-.!\ll/ \

\

,,

4
&
_6-;--___ w_ uw---.é.
ﬁ .F
L)
&

AN -/
MY
2\ /
| \, ‘ \
,// - N \
.nqni../._ VV \ \
AN /)
N\ NV
//
\
//
A\
)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Hydraulic Front Outlet Unit

Page 62 of 128

Ref#  Part Number Qty S/P/F  Description
1 717-3025 1 /P Valve Assy, Control
712-3006 3 /P Nut, 1/4 Type 5
710-0606 3 /P Bolt, 1/4 X 1-1/2 Type 1
750-3008 2 Spacer, .375 X .405 X .269 Std Pipe
2 713-3000 1 S  Link, Chain
3 727-3012 2 /P Elbow, 90 Deg Tube
4  727-3003 2 Elbow, 90 Deg Tube
5 721-3001 4 /P O-Ring, 3/8 OD Tube
6 727-3014 2 /P Body, Hydraulic Coupling
7 716-3014 2 Ring, External Retaining
8 731-3022 2 /P Plug, Protective
714-3014 1 Pin, 3/16 X 3/4 PIn Cot
9  703-0455 1 Handle Assy, Valve
10 720-3004 1 Grip
11 727-3018 1 Tube Assy, Pressure
12 727-3019 1 Tube Assy, Return
735-3007 1 S  Pad, Bumper
726-3011 1 Strap, Cable Lock
13 727-3017 2 Hose, Pressure Supply
726-3011 2 Strap, Cable Tie
14 1 Not used in this application
759-3434 1 Kit, Seal
759-3435 1 Kit, Spring Centering (Also order four O-Rings

IH-350429-R1)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 63 of 128

984

Hydraulic Li

e ——

N Ss
e

==t T iiw\\ \N < - \

ﬁuw __.,J./ Ry

—7 S\
O \ / e o ° MJ
\ © - -
A M~
AUHV IIIIII.. .ﬂU.\\\‘j_I! .-—n_.\v
P .IIII i
ol _9,.__\\:@v ~ By \Ammwum
IDI N \, [ e
ﬂ y ﬂﬂu nnHN,”H/!,. , _.3_ ,W\ \/””/A/m“;“”/
- M ) Oy ; _mmuf /N_.. \

M ,mm. mm./”,., ®) Y _w
l‘lillllllllllllA“Wv l./lll.lll ’V & .

VAR - ,,s\. Y

O \ R A 0 \nmmv ~ ) i

oo (3 ~

/(._Jmmlv/ ILN“M_m NY// ~— Te) |

“
/ ) - N AR
. 4 N, N
\ ™~ /w NN
i . FI .II /II
6)] // SN
s - . wr
e ~ NG
~ A "
x N T
T,

Y
@) A”u \ //

) _ !
N Am.m, ._ ~ “u......./, \

e A‘

e A]’h =,
--...------/ “u...yn =N

WWW.mymowerparts.com

o e

, L ‘ A w/: \ \-:-nnu
Ny BN
.m“\ \ .\ .A /A ..-h/_.-fi%“

G\ - ,/Iyymmm-

T —

\\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 64 of 128
Hydraulic Lift
Ref#  Part Number Qty S/P/F  Description
1 717-3004 1 Valve Assy, Control
2  750-3008 2 Spacer, 1/8 X .375 Std Pipe
3 703-0170 1 Plate, Valve Support
4  747-3016 2 Clamp
712-0237 4 S Nut, 5/16-NF Cad P/T Lock Type 5
710-0641 2 /P Bolt, 1/4 X 2-1/4 Type 1
712-3006 2 /P Nut, 1/4 Type 5
5 703-0171 1 Handle Assy, Valve
6 720-3004 1 Grip
7 703-0186 1 Support, Valve Handle
710-3013 2 /P Bolt, 1/4 X 1/2 Type 5
712-3006 2 /P Nut, 1/4 Type 5
8  713-3000 1 S  Link, Chain
9 703-0174 1 Bracket Assy, Cylinder
10  738-3008 1 Bolt, Shoulder
736-0272 3 S  Washer, .531 X 1.062 X .134 Hdn
710-3032 2 /P Bolt, 1/2 X 1-1/4 Type 5
IH-9413967 3 Nut, 1/2 Cad P/T Lock Type 5
11 717-3005 1 /P Cylinder Assy, Hyd
12 703-0176 1 /P Pin Assy, Lift
13 727-3010 1 Tube Assy, Pressure
14 727-3011 1 Tube Assy, Return
735-3007 1 S Pad, Bumper
726-3011 1 Strap, Cable Lock
15  727-3002 4 S  Connector, 37 Deg Flared Swivel Tube
16  727-3003 2 Elbow, 3/8 to 1/4 Reducer
17  721-3001 6 /P O-Ring, 3/8 OD Tube
18 727-3031 1 /P Hose, Extending
19  727-3005 1 Hose, Retracting
20 727-3006 1 /P Elbow, 90 Deg Tube
21  721-3002 2 /P O-Ring, 1/4 OD Tube
22  727-3007 1 /P Elbow, 45 Deg Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 128

984

Hydraulic Lift Cylinder

i e e e ™|

-

L.

o
5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Hydraulic Lift Cylinder

Page 66 of 128

Ref#  Part Number Qty S/P/F  Description
IH-224494-C91 1 S  Cylinder Assy, Hydraulic 2.50 X 2.35 (Order
Complete Cylinder Part No. 717-3005)
1 IH-138160-C1 1 Body Assy, Hyd Cylinder
2 1 Rod Assy, Hyd Cylinder Piston (Order
Complete Cylinder Part No. 717-3005)
3  IH-224498-C1 1 Piston, Hyd Cylinder
4 1 O-Ring, 2-1/8 X 2-1/2 X 3/16, Hyd Cyl Piston
(Order Kit 759-3431)
5 IH-138162-C1 1 Head, Hyd Cyl Front
6 1 O-Ring, 3/4 X 1 X 1/8, Hyd Cyl Piston Rod
(Order Kit 759-3431)
7 1 O-Ring, 2-5/16 X 2-1/2 X 3/32 Hyd Cyl Front
Head (Order Kit 759-3431)
8 1 Seal, Hyd Cyl Piston Rod Wiper (Order Kit
759-3431)
9 1 Retainer, Hyd Cyl Front Head (Order Kit
759-3431)
759-3431 1 /P Kit, Hyd Cylinder Service (Includes Ref No. 4,

6,7,8&9)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 128

984

ission

Hydrostatic Transm

Aw\.mmw.-.,..m"

o
M

‘;.\-|mw 0

N WY

4
\.w\}q,.,u;wuwu bt
AR C\
n;.l.ll\.m‘\ AV“_F'

—=iE

.\al .N
n,me. o .mwmm”.re._
& ¢

fi
T

ey

\
JMM ) \),M"““

gt

/ o™~
.-v\.‘.// / . N

o™

WWW.mymowerparts.com

o a — umm“ n
B egedd o R e
_ IRERTV &Y
p00d \-Dun“.mnw_\ A ok ,
o &
Py - £ - 1w. _

\\nux ﬁ o

; .
33
.u_. _,“u_ 32 ™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Hydrostatic Transmission

Page 68 of 128

Ref#  Part Number Qty S/P/F  Description
717-3034 1 Transmission Assy, Hydrostatic Drive
1 IH-145432-C1 1 Housing Assy
1 SU-3103069 1 Housing Assy
SU-9007500-3722 2 Screw, 12 Point
2 1 Housing, Charge Pump Not Serviced
Separately (Order Pump Kit
SU-9510405-0003)
SU-9007206-4428 2 Screw, Hex
736-0171 2 S  Washer, Lock 7/16
3  SU-9001370-0003 1 /P Bearing, Hyd Pump Shaft Roller
4  |H-177431-H1 1 Seal, Lip
5 SU-9008000-6701 2 /P Seal, Lip
6 IH-529631-R91 2 Bearing, Needle
7  SU-9004800-2506 2 S  Pin, Transmission Housing
8  SU-3102989 1 /P Shaft, Transmission Hyd Pump
9 IH-ST207 1 S Bearing, Ball
10 IH-85046-C1 1 Swashplate, Hyd Pump
11  SU-3102020 1 /P Plate, Hyd Pump Swashplate Thrust
12 SU-3103136 2 /P Kit, Cylinder Block Motor and Pump
13 IH-405179-R1 2 /P Washer, Spring Front
14  IH-317776-R1 2 Ring, Hyd Cyl Block Spring Rear Washer Snap
15 IH-394858-R1 2 Washer, Hyd Cyl Block Spring Rear
16 1 Block, Cylinder Not Serviced Separately
(Order Cylinder Block Kit SU-3103136)
17  SU-3100120 2 Spring, Hyd Cylinder Block
18 1 Piston Assy, Hyd Pump and Motor Not
Serviced Separately (Order Cylinder Block Kit
SU-3103136)
19 SU-3100194 2 /P Retainer, Hyd Piston Slipper
20 SU-3102731 1 /P Plate, Hyd Cyl Block Valve
21  SU-9004800-1508 1 /P Pin, Hyd Pump Cyl Block
22  SU-3100349 1 Swashplate, Hyd Motor (Order service kit
SU-9510735)
23  SU-3102907 1 /P Shaft, Transmission Hyd Motor
24  SU-3102687 1 /P Plate, Hyd Motor Cyl Block Valve
25  SU-9004800-1508 1 /P Pin, Hyd Motor Cyl Block
26  SU-3102875 1 S  Gasket, Transmission Housing
27  SU-9510643 1 /P Housing, Transmission Center
710-0520 2 /P Bolt, 3/8 X 1-1/2 PIn Type 5
SU-9007200-3728 4 Bolt, 3/8 X 2 PIn Type 5
710-3005 2 /P Screw, 3/8 X 1-1/4 PIn H/Shd Cap
28  IH-394868-R1 1 S  Fitting, Center Housing
29 IH-444691 1 Plug, 1/4-18 Automotive, Hex Soc Hd Pipe
30 SU-9001355-0001 2 /P Bearing, Center Housing Needle
31 IH-444687 4 Plug, 1/8-27 Automotive, Hex Soc Hd Pipe
32  SU-3100053 2 /P Cone, Relief Valve
33 SU-3101536 1 /P Spring, Charge Relief Valve
34  SU-3100055 2 /P Plug, Relief Valve
SU-3102301 1 Spring, Implement Relief Valve
35 IH-369384-R1 2 O-Ring, 13/32 X 9/16 X 5/64 Relief Valve Plug
36

SU-9510447 \W\ww . myAmoviFer f5afts com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Hydrostatic Transmission

Page 69 of 128

Ref#  Part Number Qty S/P/F  Description
37  SU-9500085 2 S  Valve Assy, Center Housing Check (Includes
Ref No. 38, 39 & 40)
38 SU-9006110-0160 2 /P Washer, Check Valve Housing
39 |IH-379181-R1 2 O-Ring, 5/8 X 3/4 X 1/16
40  721-3005 2 S O-Ring, 3/4 X 15/16 X 3/32 Check Vive
Housing, Large
41  IH-21065-R1 1 Ring, Trunnion Shaft Snap
42  SU-9009625-6904 1 /P Washer, Trunnion Shaft Seal Retaining
43  IH-23707-R1 1 O-Ring, 2-3/8 X 2-1/2 X 1/16 Calss 5
44 1 Rotor Assy, Charge Pump Not Serviced
Separately (Order Pump Kit
SU-9510405-0003)
SU-9004875-0076 1 /P Pin, Charge Pump Rotor
?45 1 WHEEL-4.80/4.00 Nut used in this application
46 1 Rearing, Charge Pump Housing Needle Not
Serviced Separately (Order Pump Kit
SU-9510405-0003)
47  IH-394847-R91 1 S  Seal, Lip
48  IH-9410359 2 Plug, 3/4-16 C-Z Str Thd
49  |H-570828-R1 2 O-Ring, 41-64 X 13/16 X 3/32
50 SU-3103181 1 S  Shaft Assy, Trunnion
51  SU-3101045 1 /P Shaft, Trunnion
52  |H-27280-R1 3 /P Pin, 3/16 X 5/8 Coiled Spring
SU-9510405-0003 1 /P Kit, Charge Pump Housing
IH-394847-R91 1 S Seal
1 Rotor Assy
1 Bearing
SU-9004875-0076 1 /P Pin
SU-9510735 1 Kit, Swashplate w/Hsg Service Consists of
SU-3103064 1 Housing
SU-9008000-6201 1 S Oil Seal
SU-9008000-6701 2 /P Oil Seal
SU-9001455-0004 2 Needle Bearing
SU-3102020 2 /P Thrust Plate
SU-3102029 1 Swashplate

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 128

Dy

wm

|
N

p—

\
\ |
/ \ )

\
D /

 Fem—

& ..__

ltlt}.

\
NI
,”m

WWW.mymowerparts.com

5 /
25 ,,, ) /
,”,,...v,vm\ \\\\“\

/ ‘
:ll\L lAfl\\\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 71 of 128
Ignition
Ref#  Part Number Qty S/P/F  Description
1 ME-160-1303 1 Box Assy, Breaker (For list of components see
Breaker Box this section)
2 ME-160-1150 1 S  Gasket
3 736-0329 2 S  Washer, 1/4 Lock
4 2 Screw, 1/4 X 3/4 H/Shd Cap (Common
Hardware, Purchase Locally)
5 ME-160-1151 1 Plunger, Breaker Point Assy
6 ME-166-0772 1 /P Call, Ignition
7 ME-166-0604 2 Cap, Ignition Caoll
8 ME-167-1602 2 Kit, Spark Plug Cable
9  759-3335 2 /P Plug, Spark
10 ME-166-0588 1 Clamp, Coil
11  ME-336-2378 1 Cable Assy, Block to Caoil
12 ME-166-0554 1 Nut, Special Hex
13 IH-78613-C1 1 Washer, Lock
1 Screw, 1/4 X 1/2 Znp H/Hd Mach (Common

Hardware, Purchase Locally)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 128

984

Implement Lift-SN 713151 & Below

————

NTTTT _pwwm.m"wuw_mwwi
5
/

o
1:v ...... — / A5 \
‘ N A

N

[

[

fzﬂnn \

—

!.._.....-

. )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Implement Lift-SN 713151 & Below

Page 73 of 128

Ref#  Part Number Qty S/P/F  Description

1 703-0075 1 Arm Assy, Lift, LH
715-3020 1 Pin, 3/8 X 2 Hvy PIn Cld Spr

2 1 Arm Assy, Lift, RH (Order Kit 759-3122)
715-3020 1 Pin, 3/8 X 2 Hvy PIn Cld Spr

3 703-0189 1 /P Cam, Lift Handle Stop
736-0140 1 S  Washer, .406 X .812 X .051

4  720-3005 1 Knob, Torque

5 703-0268 1 Bracket Assy, Lift
711-3030 1 Pin, 1/2 X 2.172 PIn Clevis
736-0108 1 S  Washer, .500 X 1.125 X .064
714-0115 1 S Pin, 1/8 X 1 PIn Cot

6 1 Rockshaft Assy (Order Kit 759-3122)
759-3122 1 Kit, Rockshaft
703-0838 1 Arm Assy
703-0854 1 S  Rockshaft Assy
715-0125 2 S Pin
732-3039A 1 Spring
715-3000 1 S Pin
736-0263 2 Washer, Flat Instructions, Installing

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 74 of 128

984

Implement Lift-SN 713152

Lm:|w7||==in|rnnmu
&
Jl \\“\\

!
prd
o
\l e N

1 ' p

b
QW 9 N
® | ©

S
I“w - —— e
h.....\ ...,...h Mm. lv
_ _

)

D

—~ LA
)N .
III,.'\\II d__—.lll...llllll*ll A-llu_

._.,

IIIJ

Illll

.{llllll llll‘-

\\ l.r

I.l o’
(._ I.HHH.IIII...III\ \\\

Q

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Implement Lift-SN 713152

Page 75 of 128

Ref#  Part Number Qty S/P/F  Description

1 703-0838 1 Arm Assy, Rockshaft
715-3020 2 Pin, 3/8 X 2 Hvy PIn Cld Spr

2 703-0854 1 S  Rockshaft Assy

3 703-0192 1 Bracket Assy, Lift
711-3030 1 Pin, 1/2 X 2.172 PIn Clevis
736-0108 1 S  Washer, .500 X 1.125 X .064
714-0115 1 S Pin, 1/8 X 1 PIn Cot

4  703-0189 1 /P Cam, Lift Handle Stop
736-0140 1 S  Washer, .406 X .812 X .051

5 720-3005 1 Knob, Torque

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 76 of 128

g

-
- "y
) W

WWW.mymowerparts.com

Instrument Panel & Gauges

984



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Instrument Panel & Gauges

Page 77 of 128

Ref#  Part Number Qty S/P/F  Description
1 725-3023 1 S Indicator, Charge
2 1 Timer, Maintenance Minder - Not Serviced
Separately (Order Package IH-106382-C91)
3  731-3006 1 S  Panel, Instrument
4  736-3005 6 Washer, Flat
5 710-3009 6 /P Screw, Tapping
6  735-3002 1 Grommet, Instrument Panel
7  731-3007 1 /P Stop, Handle Detent
8  721-3003 1 Knob
736-3020 1 S  Washer, .266 X .625 X .036

9  746-3005 1 S  Control, Throttle

10  746-3006 1 Cable, Choke

1

IH-106382-C91

WWW.mymowerparts.com

/P Package, Hourmeter Hourmeter, Digital
Instructions Connector



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 78 of 128

984

Mechanical Steering

‘l“

N
!

W

"

TS
f:qub

@)
|

e
A{

- o~

.__ o)) M
_ﬁ . \ /N“V -y
\ .‘wv
67/ Le Q
1D4) it \
1] | \
W—@ Y “,\ [ L ))
N Y/Ee /!

g
1
<™ ‘_muw,va

0 ’

—

N
ﬁ,w %

o

/AR

_,,,
)

ﬁ/(__ |.i...n\;/
i yn‘,
%
g rmv
\“n“m“.\\ N\
lt
- _\\\\1Anw. \\\\An““

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Mechanical Steering

Page 79 of 128

Ref#  Part Number Qty S/P/F  Description
1 703-0229 1 Bracket, Steering Gear Support
710-0514 4 /P Bolt,3/8 X1 Type5
736-0267 6 S  Washer, .406 X .812 X .065 Hdn
736-0169 4 S  Washer, 3/8 Lock
712-0798 4 /P Nut, 3/8 Type 5
2 703-0230 1 Gear Assy, Steering (Refer to Mechanical
Steering in this section for service parts)
710-0514 3 /P Bolt, 3/8 X1Type5
736-0169 3 S  Washer, 3/8 Lock
3  723-3001 1 S  Seal, Steering Gear
4  741-3000 1 S  Bearing, Column Upper
5 731-3011 1 /P Wheel, Steering
6  731-3012 1 S Cap, Steering Wheel
7  719-3015 1 Lever, Steering
8  737-3000 1 S  Fitting, Lube
9 711-3048 1 /P Pin, Steering Pivot
10  716-3002 1 Ring, Retaining
11 747-3073 1 Link, Drag (Replaces 747-3024 by also
furnishing Joint 723-3030, Bolt 710-3091 and
Nut
12 723-3015 1 S  Joint, Ball
712-3029 2 /P Nut, 1/2-NF Jam Type 5
714-3004 1 Pin, 3/32 X 1-1/4 PIn Cot
736-0921 1 S  Washer, 1/2 Lock
712-3012 1 S Nut, 1/2-NF Slt Type 5
13  723-3016 1 S Joint, Ball (Tractors w/Serial No. 700000 and
Below)
710-3111 1 /P Bolt, 3/8 X 1.5 DId PIn Type 5
714-0111 1 S Pin, 3/32 X1 Cot
723-3030 1 Joint, Ball (Tractors w/Serial No. 700001 and
Above)
710-3091 1 Bolt, Drag Link
714-0111 1 S Pin, 3/32 X 1 Cot

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 80 of 128

984

Oil Pump & Filter

g

“

"
f

y {9

g

.

iy
o
Vs
\ e N v
_—_ N \J 5 ._ / ,
N \
- ___._.u_i..,----------m_,,
mmi..J g v /
II g’
\ '
| 4’ . \ \ o \“\ )
,...”.' u N ‘I Iy, re—
o Y -rn— .u-
o \
D N
e > o ™ .“u__ m_/ )

\

M) — \\ A

./, \ \ \
/

\ / /

)
Moy

...I'.— Iy
1] ' L

m _,V ..uin..m_.....v....
d [ d
2 A

e

-
I
14

LI O

uy,,
—

- L T AL

AN

7’

7, \\\IIIIII/

/ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Oil Pump & Filter

Page 81 of 128

Ref#  Part Number Qty S/P/F  Description
1 ME-120-0491 1 /P Pump, OiIl
736-0329 2 S  Washer, 1/4 Lock
2 Bolt, 1/4 X 1 Type 5 (Common Hardware,
Purchase Locally)
2 ME-120-0161 1 Kit, Oil Pump Gasket
3 ME-120-0713 1 Cup, Oil Pump Intake
4 1 Bolt, 3/8-NF X 7/8 Type 5 (Common
Hardware, Purchase Locally)
5 ME-526-0066 1 Washer, By-Pass Valve
6 ME-120-0140 1 /P Spring, By-Pass Valve
7  ME-120-0398 1 Valve, By-Pass
8 ME-122-0720 1 S  Gasket, Oll Filter Adapter Mtg
9 ME-122-0320 1 Adapter, OIl Filter
ME-526-0065 2 Washer, Oil Filter Mtg
710-0376 2 /P Bolt,5/16 X 1 Type 5
10 ME-505-0057 1 Plug, Pipe
11  ME-122-0645 1 /P Filter, Oil
12 ME-122-0347 1 Seal, Air-Filter to Housing
13  ME-122-0360 1 Drain, Oil Filter
ME-815-0194 2 Screw, 10-32 X 3/8 Cap

WWW.mymowerparts.com



Page 82 of 128

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Piston & Rod

984

L T

)
/

., EB- ......n.._..w ““mnu.

| S

-.—_. iy, “a,
Ao

Ty

BV A
\ \ / ,,,m" / \ \\ ““‘ /UV f .,_jn,.._f
A \

/
f /) |

I - | ﬁ_, ) vm
viwa \M_‘__u_ __,,_ ._‘
N\Y/

f.._l.._..“

—_—

WWW.mymowerparts.com

v

i

po




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 83 of 128
Piston & Rod
Ref#  Part Number Qty S/P/F  Description
1 ME-112-0186 2 Set, Piston & Pin, Std
ME-112-0186-10 2 Set, Piston & Pin, .010
ME-112-0186-20 2 Set, Piston & Pin, .020
2 ME-112-0122 2 Pin, Piston
3 ME-518-0311 4 Retainer, Piston Pin
4  ME-113-0189 2 S Ring Set, Std
ME-113-0189-10 2 Ring Set, .010
ME-113-0189-20 2 Ring Set, .020
5 ME-114-0257 2 Rod, Connecting, Std
ME-114-0257-10 2 Rod, Connecting, .010
ME-114-0257-20 2 Rod, Connecting, .020
6 ME-114-0240 4 Bolt, Connecting Rod
7  ME-870-0302 4 Nut

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 84 of 128

984

Power Take-Off Attachment

n.ﬂ

Y

m --...-..n_o.
_mmw oJ 'q\

- J— IN‘J// ( mm_ NNH \\\\
,_ A,A\-, T ‘mv X

\ \ \

\p.

wag—— \lll.l-..l’

e v‘ J
A )

...

\
@)

n mvr

=
mu\;

,{w - ‘

.l--]l.

-

- -
- -
g

R i

A

-r
_——

] QN
I
——— __
~ 775 \
//
_u“\“w.

- nw-ur

.!..rl.lll.lll\

-
e
e e st

\ ¢
\ (

e O\

oy

o

1)

_gm )l

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Power Take-Off Attachment

Page 85 of 128

Ref#  Part Number Qty S/P/F  Description
1 703-0449 1 Plate Assy, Trans Case Rear Cover (Serial
No. 719999 and Below)
710-3000 4 S Bolt, 3/8 X 3/4 PIn Type 5
703-0913 1 Plate Assy, Trans Case Rear Cover (Serial
No. 720000 and Above)
710-3000 4 S Bolt, 3/8 X 3/4 Type 5
710-0514 2 /P Bolt, 3/8 X1Type5
710-3005 5 /P Bolt, 3/8 X 1-1/4 Type 5
2 IH-350837-R2 1 S  Gasket, Rear Cover Plate (Serial No. 719999
and Below)
721-3015 1 S  Gasket, Rear Cover Plate (Serial No. 720000
and Above)
3 717-3023 1 /P Coupling, Spline
4  711-3088 1 /P Coupling, Clutch Shaft to Inter-Shaft
5 IH-135578-C1 1 Shaft, IPTO Intermediate
715-3020 2 Pin, 3/8 X 2 Hvy PIn Cld Spr
715-3022 1 Pin, 3/8 X 1-1/2 Hvy PIn CId Spr
6  719-3028 1 /P Housing, Rear IPTO Clutch Bearing
710-3118 1 /P Bolt, 3/8 X 1 Type 5 Patch
710-3066 1 /P Bolt, 3/8 X 2-3/4 Type 5 Patch
7 741-0301 2 S Bearing, Ball
8 716-3013 1 Ring, External Snap
9 IH-135579-C1 1 Shaft, Rear IPTO Clutch
10 714-3013 1 /P Key, Woodruff #15
11 716-3012 1 Ring, Internal Snap
12 750-3011 1 Spacer, Inter-Shatft
13  750-3012 1 /P Spacer, Rear IPTO Shatft
14  717-3024 1 Clutch Assy, IPTO w/Pulley
710-3069 4 /P Screw, 1/4 X 1/2 Plh H/Shd Cap
736-3053 1 Washer, .406 X .812 X .134
710-3094 1 S Bolt, 3/8 X 1 Phc P/T Type 8
15 719-3029 1 /P Housing, Rear IPTO Bearing
712-3000 3 S Nut, Hex Center Lock, 3/8 Type 5
16 741-3014 2 Bearing, Ball
17  IH-641207-R1 2 Ring, Snap Internal Retaining
18  750-3013 1 Spacer, Rear Pulley Housing
19 756-3018 1 /P Hub Assy, Double Pulley
20 716-3010 1 /P Ring, Snap External Retaining
21  748-3005 1 /P Bushing, Idler Pulley
22  703-0451 1 Bracket Assy, Idler Pulley
712-3000 1 S Nut, 3/8 Cad P/T Lock Type 5
736-3054 1 S  Washer, .438 X 1.000 X .064
23  756-3019 1 Pulley, Idler
24  741-3015 1 S  Bearing
25 716-3011 2 Ring, Snap Internal Retainer
26  750-3014 1 Spacer, Extra Heavy Black Pipe
710-3071 1 Bolt, 1/2 X 2 Phc Type 8
712-3040 1 S  Nut, 1/2 Phc Type 8
736-0921 1 S Washer, 1/2 Lock
27  754-3012 1 Belt Set, Matched
28  732-3027

WWW.MYMOWEr BEmsienfiic



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 86 of 128
Power Take-Off Attachment

Ref#  Part Number Qty S/P/F  Description
725-3040 1 Relay
IH-223288-C1 1 Fuse, 15 Amp
726-3011 1 Strap, Cable Lock
725-3022 1 S  Switch, IPTO
712-3014 1 /P Nut, Switch
736-0160 1 S  Washer, .531 X 1.000 X .056

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 87 of 128

984

—l P

h:. va ..l-.-...._..l
l!l!l

{
_ *
§ j
q .\......_.i‘ " e
_./’ D “_h

L

PTO Clutch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 88 of 128
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
717-3012 1 S  Clutch Assy, PTO
1 IH-223409-C1 1 Field Assy
2 1H-223408-C1 1 Rotor
3  759-3304 1 Armature
4  759-3305 1 Drum
5  759-3306 1 /P Kit, Spring w/Nut
6 714-0119 1 S Key, 1/4 X .75 Sq Parallel
710-0191 1 /P Bolt, 3/8-NF X 1-1/4 Type 5
7  736-3026 1 Washer, Weight Balance (Replaces
IH-672559-C1)
IH-223405-C1 1 Package, Shoulder Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 89 of 128

984

Rear Axle Carrier-2-SN 720000 & Up

(

A&

N

)
h

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Rear Axle Carrier-2-SN 720000 & Up

Page 90 of 128

Ref#  Part Number Qty S/P/F  Description
1 703-0906 2 /P Carrier Assy, Rear Axle (Includes Ref No. 2
and 3)
736-0213 8 /P Washer, 3/8 ID Belleville
736-0169 4 S  Washer, 3/8 Lock
710-3116 4 /P Bolt, 3/8 X 2-1/2 Type 5 (Replaces
IH-107064-C1)
710-3115 4 /P Bolt, 3/8 X3 Type 8 (Replaces IH-107065-C1)
710-3011 4 /P Bolt, 3/8 X 2-1/4 Type 5 (Replaces
IH-107063-C1)
2 741-0363 2 S Bearing, Needle
3 721-0187 2 S Seal Oil
4  721-3014 2 /P Gasket, Carrier
5 703-0907 2 Axle, Rear (Includes Ref No. 6 & 7)
6 703-0908B 2 Disc, Brake
7  710-0852 10 /P Bolt, Lug
8 716-0136 2 /P E-Ring, .668 Ext Ret

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 91 of 128

984

Rear Axle Carrier-SN 719999 & Below

.
e

\.‘HMIvr
\“\“H.unln = lll...

'
\\ _n\lJ_
(o
\, i Aly -~

\

TITIII'_I!
/

o -
o =
\\ e,
N “\. / /H/
\ //

=

/' \\“u‘--un.”wmvy
)

(

-l
S
.Lv R g

=

L)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Rear Axle Carrier-SN 719999 & Below

Page 92 of 128

Ref#  Part Number Qty S/P/F  Description
1 IH-531180-R2 2 /P Axle Assy, Rear (Tractors w/Serial No.
691601 and Below, and Serial No. 691604)
IH-223474-C1 2 Axle Assy, Rear (Tractors w/Serial No.
691602, 691603, 691605 and Above)
2 721-0187 2 S Seal, Ol
3  741-0363 2 S Bearing, Needle
4  |H-397322-R11 1 Carrier Assy, Rear Axle, LH
IH-24840-R1 4 Bolt, 3/8 X 1 PIn Type 5
710-3036 2 Bolt, 3/8 X 1-1/4 Phc P/T Type 8
5 721-3014 2 /P Gasket, Carrier
6 IH-378066-R1 2 Ring, Retaining (Use w/Axle IH-531180-R2)
716-0136 2 /P Ring, Retaining (Use w/Axle IH-223447-C1)
7  703-0906 1 /P Carrier Assy, Rear Axle, RH
710-3011 4 /P Bolt, 3/8 X 2-1/4 PIn Type 5
710-3035 2 Bolt, 3/8 X 2-1/2 Phc P/T Type 8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 93 of 128

984

Rear Hanger Bracket Extension

_n_._...:__ S -..._‘ n.._.

{

h,, llk.

\] —— e “,

!.1

st QN

X

ﬁ , .n....

'-I

\

R\ "
..“m“..,.,,,

,__

...,"w,

S

.._,
\ ._,/
,,, .."ﬁv.,,,,

-

)

e —

| il
“

‘-._ﬂlll.

WwWw.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 94 of 128
Rear Hanger Bracket Extension

Ref#  Part Number Qty S/P/F  Description
1 138280-C1 2 SUPPORT, LOWER LINK
27605-R1 6 BOLT, 3/8 X4 PHC P/T TYPE 8
2 138281-C1 1 SPACER, LOWER LINK SUPPORT
3 90544-C1 2 ANGLE, REAR HANGER
27607-R1 2 SCREW, 5/16 X 3/4 H/WHD TAP
4  90545-C1 1 LINK, LIFT
80928-C1 1 PACKAGE, PRODUCT GRAPHICS CAUTION

ON CHUTE; CAUTION ON HOUSING

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 95 of 128

984

Rear Power Take-Off Clutch

‘\Jv M 2 e e

o

g
pmre
P

\\\ Lo

N——vuu__(( &

-

\\\\

_ﬂnmu.,i_____
N ,,,.4— ,
D

\

"y

‘ i

_ p———— \
T  T—

- \\\IL u-\ l.lﬂll

Lo}

\

\
l,,, \
/.

I!I
I’I
.

)

\..

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 96 of 128
Rear Power Take-Off Clutch

Ref#  Part Number Qty S/P/F  Description
717-3024 1 Clutch Assy, PTO
1  759-3506 1 Rotor
2  759-3507 1 Armature Assy
3 759-3505 1 Field Assy
4  759-3305 1 Drum
5  759-3306 1 /P Kit, Spring w/Nut
6 714-0119 1 S Key, 1/4 X .75 Sq Parallel
710-0191 1 /P Bolt, 3/8-NF X 1-1/4 Type 5
7  736-3026 1 Washer, Weight Balance (Replaces
IH-672559-C1)
IH-223405-C1 1 Package, Shoulder Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 97 of 128

WWW.mymowerparts.com

|
W
N

_umm_u—_..............‘i_..
&

Rear Wheel Weights

984




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 98 of 128
Rear Wheel Weights
Ref#  Part Number Qty S/P/F  Description
1 703-0396 2 Weight, Rear Wheel (Approx 75 Lbs)
712-0206 12 S  Nut, 1/2 Type 5
736-0921 8 S  Washer, 1/2 Lock
736-0272 6 S  Washer, 531 X 1.062 X .074

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 99 of 128

984

Rear Wheels

" o

ol

www.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 100 of 128
Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3017 2 S  Wheel, Rear w/8.5JA-12 Rim
2  710-3027 10 /P Bolt, Wheel (Serial No. 719999 and Below)
712-3050 10 /P Nut, 7/16-14 Lug (Serial No. 720000 and
Above)
734-0255 2 S Valve, TR-413 Tubeless Type

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 101 of 128

984

Seat & Support

<T

_ \

hs

A ‘
‘\ AP

\ —
n........' ___m /.

-
L}

WWW.mymowerparts.com

@]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 102 of 128
Seat & Support
Ref#  Part Number Qty S/P/F  Description

1 759-3149 1 /P Seat Assy (Replaces IH-140365-C1)
777-9703 1 Product Graphic - Never Carry Children

2 703-0068 2 /P Spring, Seat
710-0118 4 S Bolt, 5/16 X 3/4 Type 5

3 1 Cover w/Product Graphic, Dual Spring (Order

Package 759-3065)

736-3008 4 S  Washer, .344 X .750 X .105
712-0267 4 S Nut, 5/16 Type 5
710-0376 4 /P Bolt,5/16 X 1 Type 5

4  703-0070 1 Bracket Assy, Pivot, LH
710-3000 2 S Bolt, 3/8 X 3/4 Type 5
736-0169 2 S  Washer, 3/8 Lock

5 703-0072 1 Bracket Assy, Pivot, RH
710-3000 2 S Bolt, 3/8 X 3/4 Type 5
736-0169 2 S  Washer, 3/8 Lock

6 736-3070 4 /P Washer, 11/32 X 1-1/2 X 11 Ga

7  735-3005 2 Bumper, Hood Adhesive, Loctite #495

8 703-0074 1 Channel, Switch Actuator
710-0473 2 /P Screw, No. 10 X 1/2 P/Hdcr Tap

9 732-3004 1 /P Spring, Seat Switch

10 720-3001 1 /P Cap, Spring
710-0473 1 /P Screw, No. 10 X 1/2 P/Hdcr Tap
11  726-3004 1 Nut, Spring
759-3065 1 Package, Cover & Product Graphics
(Replaces Cover IH-135600-C92)

735-3005 2 Bumper
779-3229 1 Product Graphic, Fuel Warning
736-0931 1 /P Product Graphic, Booster Battery

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 103 of 128

984

Starting Motor (cranking Motor)

Yoy

\\1)/

-
P

-
o

/

‘

‘\
'u“\

mm.‘...

.AKE

i

A

\\\IIIIII'

P
e

7 X))

|
L

-

,

™

——
o

H

2]

o

«r

\

S

)

1

(.
ya

/'

1
.

)

iy
(3]
e
KN\

i)

’

/
\\

TN

“hrlllUl '

r
oy
mwmwhwhu_u

mmmmu PR

1)
2 -

-
S
i
€2 e ()

o
o
S

S aand

o

e

ah
e—wo
L &1

_ S
\_

\

o

-’
-

-
o

AH- .lnn..lll.‘

,ﬁ“v P d

N

———

2y

e

$

M

\

)
N
4,2
\\“\“\\
o Ly
=L
v 3

\\v

) Y
Y

HﬂmM“\ _,. .

N

™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Starting Motor (cranking Motor)

Page 104 of 128

Ref#  Part Number Qty S/P/F  Description
1 ME-191-1567 1 /P Starter Assembly OR
ME-191-1828 1 Starter Assembly
2 710-0376 2 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
3 736-0119 2 S  Washer, Lock, 5/16
4  736-0275 2 S  Washer, Flat, 343 X .687 X .063 Thk
5 ME-307-1031 1 Solenoid
6 ME-191-1359 1 /P Kit, Drive Parts
7 ME-191-1359 1 /P Kit, Drive Parts
8 ME-191-1359 1 /P Kit, Drive Parts
9 ME-191-1359 1 /P Kit, Drive Parts
10 ME-191-1359 1 /P Kit, Drive Parts
11  ME-191-1156 1 Gear, Drive
12 ME-191-1048 2 Bolt, Through
13 736-0329 2 S  Washer, Lock, 1/4
14  ME-191-1597 1 Cap, Drive (Used w/Starter Assy
ME-191-1255 or ME-191-1567)
ME-191-1671 1 Cap, Drive (Used w/Starter Assy
ME-191-1828)
15 ME-191-1038 1 Washer, Thrust
16 ME-191-1039 1 Armature (Used w/Starter Assy ME-191-1255
or ME-191-1567)
17 1 Not Serviced Separately (Order Repair Kit)
18 1 Not Serviced Separately (Order Repair Kit)
19 1 Not Serviced Separately (Order Repair Kit)
20 1 Not Serviced Separately (Order Repair Kit)
21 1 Not Serviced Separately (Order Repair Kit)
22 1 Not Serviced Separately (Order Repair Kit)
23 1 Not Serviced Separately (Order Repair Kit)
24 1 Not Serviced Separately (Order Repair Kit)
25 1 Not Serviced Separately (Order Repair Kit)
26 1 Not Serviced Separately (Order Repair Kit)
27 ME-191-1040 1 Cap Assy, Commutator [Includes cap,
brushholder,.sp .75rings, brushes & terminal
hardware (Used
ME-191-1532 1 Cap Assy, Commutator [Includes cap,
brushholder,.sp .75rings, brushes & terminal
hardware (Used
28 1 Not Serviced Separately (Order Complete
Starter)
ME-191-1041 1 Brush Kit (Used w/Starter Assy ME-191-1255)
ME-191-1533 1 Brush Kit (Used w/Starter Assy ME-191-1567)
ME-191-1841 1 Brush Kit (Used w/Starter Assy ME-191-1828)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 105 of 128

984

Stator-Alternator

A

i
______‘__ “___ _mmm_

____.__‘_m_ ____ _1 J

____.__ L

______,____u_ _
__n.

A......_____ g

‘____.
‘_

“ .JI__

_.-“‘

%

I
K

.___. ____“

_._"_.
I

i

_
.

X

)
my _N__,,

).

.:,-n\‘

.___ﬂ

___

.

p o’ Ny

o -___....’
‘ ...._;__.. L ) \

| ..._J_,

\
)

WWW.mymowerparts.com

______“.._........._ 0]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Stator-Alternator

Page 106 of 128

Ref#  Part Number Qty S/P/F  Description
1 ME-191-1276 1 Stator
2 ME-813-0143 3 Screw, Stator Mtg
3 736-0722 3 S  Washer, No. 10 Lock
4  ME-332-2073 2 Terminal, Stator Lead
5 ME-323-1257 1 Body, Terminal Connector
6 ME-191-1748 1 S  Regulator, Voltage
7 ME-821-0008 1 Screw, 1/4-20 X 5/16 Hex Flg Lock
8 ME-167-0188 1 Clip, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 107 of 128

utn"m_.-,

ERA

~ A2

.II!J‘-m

\
\
_ /...

\

-~

1

h

[

S——

e o

£ R .

r——

qp—

L

‘om

\m
@)
G =
N >
N \\v...;/ m
x‘\ amuu.. v/_ Vr,./mnuuun““‘ \m A é _ \\ .
A .
r’/””,a.mm\\\\ \-:III”I.“IU“ \\ - /Ir..r..-\\\ ™,
7 iy

Steering Gear |

984

\

1 “ |
] -~
-
>

SIZp
e 4
L2 P .___A_ m_mw =

h |

b
[ Y

I”II

Y |
-]

<t



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Steering Gear |

Page 108 of 128

Ref#  Part Number Qty S/P/F  Description
703-0230 1 Gear Assy, Steering
1 723-3040 1 /P Seal, Steering
2 741-3023 1 S  Bearing, Column Upper
3  703-0260 1 Tube Assy, Housing
4  |H-71930-C91 1 Kit, Ball Cup
5 IH-223490-C1 1 Washer, Belleville
6 IH-223457-C1 1 Shaft Assy
7 714-0470 1 S  Pin, Cotter, 1/8 X 1.25 Lg
8 IH-223458-C1 1 Plug, Adjusting
9 IH-223459-C1 1 Seal
10 IH-223460-C1 1 Retainer
11 711-3149A 1 S  Screw, Cam Follower
712-3035 1 /P Nut, 9/16-NF Jam Type 5
12 IH-273355 1 Fitting, Lube, 1/4 Drive
13  712-3056 1 /P Nut, Steering Wheel Jam
14  1H-223462-C1 1 Level & Bolt Assy
15 IH-223491-C1 1 Washer, Flat
712-3026 1 S Nut, 3/4-NF Jam Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 109 of 128

984

Steering Gear |l

__r___mw

_-.ﬂ-1_

,.,....}

)
I\_

.,,

N,

-,‘-a__m__n““_

WWW.mymowerparts.com

]Al I.ﬂ_‘l

B Mﬁ HIK m.

/
\\

e
\
T

T
e, BEC
e

wi W e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Steering Gear |l

Page 110 of 128

Ref#  Part Number Qty S/P/F  Description
703-0230 1 Gear Assy, Steering
1 723-3040 1 /P Seal, Column
2 712-3056 1 /P Nut, Hex Jam, 5/8-18
3 703-1088 1 Shaft/Cam Assy
4  741-3021 2 S  Retainer Assy, Ball
5 703-1029 2 S  Cup, Bearing
6  719-3053 1 S  Plug, Adjusting
7  T714-0474 1 S  Pin, Cotter, 1/8 Dia X .75 Lg
8 741-3023 1 S  Bearing, Column
9 703-1028 1 Housing/Tube Assy (Indludes Ref No. 10)
10  748-3008 2 Bushing
11  736-0287 1 S  Washer, Flat, .791 X 1.24 X .060 Thk
12 711-3208 1 Shaft, Pivot
13  737-3001 1 /P Fitting, Lube, 3/16 Drive Type
14 723-3039 1 S  Seal, Grease
15 703-1031 1 Retainer, Seal
16  703-1089 1 Arm, Steering
17  711-3149A 1 S  Follower, Cam
18  712-3062 1 Nut, Hex Jam, 9/16-18
19 712-3063 1 Nut, Hex Crown Loc, 5/8-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Page 111 of 128

Three Point Hitch Attachment-Category O

&\

W) / -
/””/ ,/muuul-- T Amwmn ;//
/”/ \ (AN \nuw nﬂuw” \____~
/”_u.n“uv. " ArL /#WV\ < ,/ ~
A% \J—m L@ § - _ﬂw
WM -~ ) o=
o) !
yn-------...---..m./,
// e
o e
- lll./.. .\\) y - lu,u IN
i @) b _ \
| A\ T
_ © 0 22N \--VW
.- T - (S N AY s
S NS
_n_lr._ /

. b
—
"
~—
~—
~

| N

\ “

\ Y

r—
-y IlllllV.
7

4

| S Y

D A“\ | ,.m_mmw P

- IIII -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Three Point Hitch Attachment-Category O

Page 112 of 128

Ref#  Part Number Qty S/P/F  Description
1 703-0420 1 Rockshaft Assy
710-3063 2 S Bolt, 3/8 X 3/4 Type 8
712-0798 2 /P Nut, 3/8 Type 5
IH-24841-R1 1 Bolt, 3/8 X 1-1/2 Phc Type 8
710-3030 2 Bolt, 7/16 X 3/4 Type 5
712-3019 2 S  Nut, 7/16 Type 5
710-3063 6 S Bolt, 3/8 X 3/4 Type 8 (Serial No. 720000 and
Above)
IH-20248-R1 2 Bolt, 3/8 X 2-1/4 Type 8
710-0771 3 /P Bolt, 3/8 X 3-3/4 Type 5 (Serial No. 719999
and Below)
710-3045 3 Bolt, 3/8 X 2-1/2 Type 5 (Serial No. 719999
and Below)
710-3030 2 Bolt, 7/16 X 3/4 Type 5
712-0798 2 /P Nut, 3/8 Type 5
712-3019 2 S Nut, 7/16 Type 5
2  737-3007 2 Fitting, Straight Dr Type Lub
3 711-3080 1 Pin, Bell Crank Clevis
715-0134 1 S Pin, 3/16 X 1-1/2 Hvy PIn Cld Spr
4  703-0428 1 /P Bar, Implement Lift
711-3081 1 S  Pin, 1/2 X 2.562 PIn Clevis
736-0108 1 S  Washer, .500 X 1.125 X .064
5 703-0429 2 Link Assy, Lift
6 703-0430 2 /P Tube Assy, Lift Link
7  738-3023 2 Stud, Lift Link
715-0114A 2 S Pin, 1/4 X 1-1/2 Hvy PIn Cld Spr
715-3014 2 S Pin, 1/4 X 1-1/8 Hvy PIn Cld Spr
8 703-0431 2 Rod & End Assy, Lift Link
715-0152 2 Pin, 1/8 X 5/8 Hvy PIn Cld Spr
710-3067 2 /P Bolt, 1/2 X 1-3/4 Type 5
IH-9413967 2 Nut, 1/2 Cad P/T Lock Type 5
712-3029 2 /P Nut, 1/2-NF Jam Type 5
9 703-0432 2 Link Assy, Lower
711-3084 2 Pin, 5/8 X 1.906 PIn Clevis
714-3011 2 Pin, 1/8 X 7/8 PIn Cot
10 737-3004 2 /P Fitting, 1/4-28 Taper Dr Thd 90 Degree Elbow
Lub
11 703-0437 2 Plate, Lower Link Support
12 711-3085 6 Spacer, Plate Lower Link Support
710-3127 6 Bolt, 3/8 X 4 Type 5 (Serial No. 720000 and
Above)
IH-20248-R1 2 Bolt, 3/8 X 1/4 Type 8 (Serial No. 720000 and
Above)
710-0771 3 /P Bolt, 3/8 X 3-3/4 Type 5 (Serial No. 719999
and Below)
710-3045 3 Bolt, 3/8 X 2-1/2 Type 5 (Serial No. 719999
and Below)
13  703-0438 Cam, Sway Limiter, LH
14  703-0439

WWW. mymO\A'?erf)a*t%V@Gmef RH



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Three Point Hitch Attachment-Category O

Page 113 of 128

Ref#  Part Number Qty S/P/F  Description

710-0514 2 /P Bolt, 3/8 X1Type5
710-3005 2 /P Bolt, 3/8 X 1-1/4 Type 5
712-0798 2 /P Nut, 3/8 Type 5

15 732-3006 1 S  Spring, Sway Limiter

16  703-0440 1 /P Link Assy, Upper

17  703-0441 1 /P Tube Assy, Upper Link

18 703-0442 1 Rod Assy, Upper Link Rear
711-3086 1 Pin, 5/8 X 2.375 Hd Type 5
714-3012 1 Pin, QA

19  703-0443 1 Rod Assy, Upper Link
712-3029 1 /P Nut, 1/2-NF Jam Type 5
711-3087 1 S Pin, 1/2 X 1.500 Clevis
714-0115 1 S Pin, 1/8 X 1 Cot

20 723-3026 1 Bail, Upper Link Storage
736-3063 1 Washer, .406 X 1.000 X .105 PIn
710-0514 1 /P Bolt, 3/8 X1 Type5

21  703-0444 1 Bar, Drawbar (Serial No. 719999 and Below)
703-0869 1 Bar, Drawbar (Serial No. 720000 and Above)
710-3005 3 /P Bolt, 3/8 X 1-1/4 Type 5
710-0514 2 /P Bolt, 3/8 X1Type5
712-0798 2 /P Nut, 3/8 Type 5
736-0140 2 S  Washer, .406 X .812 X .051

22  703-0445 1 Plate Assy, Drawbar Support
710-0514 2 /P Bolt, 3/8 X1Type5
712-0798 2 /P Nut, 3/8 Type 5
736-0140 4 S  Washer, .406 X .812 X .051

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 114 of 128

984

Transm-Diff-W/o Rear PTO & 3 Pnt Hitch-SN 720000 Up

\

\‘HHHHHDY7 //

AJ

M LS
W\ /A._ ‘
\

\‘
v/
i fll\Xﬂ(\

e e
o .

k= l...llh

7 ® =TT G
V(N
r . JV N
‘ A‘_ el )
ﬂ // Vﬂuu...lw )
.NNM/ N \w.
_- 1/ hM. ///!....l\\\ P nmI_ _
,f& a -, \ £
‘..mvt N ot

et c
o ,\‘ \%_u. x\‘\&_,q\vw.’aaunau...uanaen %mw s
. mm \
\

7y,
\ n“uwmm\\ Aﬁllll_.._.a\ nlumln‘\

\

(\b)

S = N2 N

\xmv = \_\ ,

\\!W\

/ \.
._,
,/E

oD mnﬂ

™

hlnliiﬂﬂlnﬂ

v‘v__rh ,_.r

[

| m u mm__mm a%v @

Vlh\

|
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Page 115 of 128

Transm-Diff-W/o Rear PTO & 3 Pnt Hitch-SN 720000 Up

Ref#  Part Number Qty S/P/F  Description
1 1 Housing Assy, Rear w/Needle Bearing (See
Parts Listing Headed Rear Housing and Gear
Housing)
2 721-3015 1 S  Gasket, Rear Cover Plate
3  703-0905 1 /P Plate, Rear Cover
4  717-3217 1 S  Gear Assy, Ring w/Case
5 717-3137 1 Plate, Diff Flange
736-0119 4 S  Washer, 5/16 Lock
710-0528 4 /P Bolt, 5/16 X 1-1/4 Type 5
6 741-0369 2 /P Bearing Assy, Differential Cone
7  IH-24937-R1 2 Ring, .616 Hvy Ext Ret
8 717-3113 2 /P Pinion, Differential -10T
9 717-3133 1 Shaft, Cross
10 717-3112 2 Gear, Side -16T
11 703-0904 1 S Drawbar, Fixed
710-0514 5 /P Bolt, 3/8 X1 Type 5
736-0169 5 S  Washer, 3/8 Lock
12  |H-24839-R1 2 S Bolt, 3/8 X5/8 Type 5
736-0169 2 S  Washer, 3/8 Lock
13  710-3000 2 S Bolt, 3/8 X3/4 Type 5
736-0169 2 S  Washer, 3/8 Lock

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 116 of 128

984

Transm-Diff-W/rear PTO & 3 Pnt Hitch-SN 720000 Up

\\lll!lllll...llllll..ll\\..J(lllll

-4 T
\ — \
———— - mt.iuullr [1
N =\

\\.‘//
D kS

, / ‘-Ems?, N
/!

e . S

m% e

7

-’ L.
Jﬂr.-lnuu X

s

_ AY

4 --HH”HH,NWK .'Fum- &m%au \-N.mmm
\ N . S ¢
P @, i

a

.,

WL iia?

4% "HMH_.

r

I
L

@,_wm\ /

o
- A

() ---I-i“

P

W

WWW.mymowerparts.com

Q

“‘




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Transm-Diff-W/rear PTO & 3 Pnt Hitch-SN 720000 Up

Page 117 of 128

Ref#  Part Number Qty S/P/F  Description
1 1 Housing Assy, Rear w/Needle Bearing (See
Parts Listing Headed Rear Housing and Gear
Housing)
2 721-3015 1 S  Gasket, Rear Cover Plate
3 703-0913 1 Plate, Rear Cover
4  717-3217 1 S  Gear Assy, Ring w/Case
5 717-3137 1 Plate, Diff Flange
736-0119 4 S  Washer, 5/16 Lock
710-0528 4 /P Bolt, 5/16 X 1-1/4 Type 5
6 741-0369 2 /P Bearing Assy, Differential Cone
7  IH-24937-R1 2 Ring, .616 Hwy Ext Ret
8 717-3113 2 /P Pinion, Differential -10T
9 717-3133 1 Shaft, Cross
10 717-3112 2 Gear, Side -16T
11  710-0514 2 /P Bolt, 3/8 X 5/8 Type 5
736-0169 2 S  Washer, 3/8 Lock
12 710-3005 7 /P Bolt, 3/8 X 3/4 Type 5
736-0169 7 S  Washer, 3/8 Lock

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 118 of 128

984

[\\\A,\y.r

\_/\ . \
\nﬁ.ﬂ/

\uxyr

o’ T

\ _m\
/ ™ \\h..)l...\\

D

K A

\\ll\\.\\)

.
5 \_A / ) \lss

2, .

/ SR “.“H_AUA% \“,”HHMHH“

‘—" T

Transm-Rear Housing & Adapt Housing-SN 720000 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984 Page 119 of 128
Transm-Rear Housing & Adapt Housing-SN 720000 & Up

Ref#  Part Number Qty S/P/F  Description
1 717-3070 1 /P Shaft, Bevel Pinion
2 741-0371 1 Bearing Assy, Pinion Shaft Rear Cone
3 741-0370 1 Bearing, Pinion Shaft Rear Cup
4  717-3123 2/AR Shim, Rear Bearing Cup, .004
717-3124 2/AR Shim, Rear Bearing Cup, .015
717-3125 2/AR /P Shim, Rear Bearing Cup, .007
5 710-0844 4 Bolt, 7/16 X 1-3/4 Type 5
6  736-0141 6 S  Washer, 7/16 ID Belleville
7 717-3204 1 S  Housing Assy, Rear
723-3034 1 Fluid, Gasket Eliminator, -24 CC Tube
723-3035 1 Fluid, Gasket Remover, -12 Oz Can
723-3036 1 Fluid, Clean & Cure Primer, -6 Oz Can (Use
With Eliminator 723-3034)
8 727-3025 1 Plug, Breather
9 727-3028 1 /P Tube, Dipstick
IH-634016-C1 1 Fluid, Thread Sealer, -50 CC Tube
10 703-0911 1 S  Dipstick Assy
IH-382137-R1 1 O-Ring, 1 X 1-3/16 Class 5
710-0473 1 /P Screw, No. 10 X 1/2 P/Hdcr Tap
11 717-3097 3/AR S  Shim, Bearing Retainer, .004
12 717-3098 4/AR S  Shim, Bearing Retainer, .007
13 717-3099 2/AR /P Shim, Bearing Retainer, .0149
14 717-3100 2/AR /P Shim, Bearing Retainer, .0299
15  741-0400 2 Bearing, Cup
16 717-3203 2 S  Retainer, Bearing
710-0514 6 /P Bolt, 3/8 X1 PIn Type 5
736-0169 6 S  Washer, 3/8 PIn Lock
17  716-0138 2 /P Ring, Retaining
18  717-3126 1 Gear, Constant Mesh -68T
19 715-0146 2 Pin, 3/8 X 5/8 Dowel
20 717-3202 1 Housing, Adapter
723-3034 1 Fluid, Gasket Eliminator, -24 CC Tube
723-3035 1 Fluid, Gasket Remover, -12 Oz Can
723-3036 1 Fluid, Clean & Cure Primer, -6 Oz Can (Use
With Eliminator 723-3034)
21  737-0177 1 /P Plug, 1/2-14 PIn H/Hd Pipe (Use Teflon
Sealing Tape)
22  736-0226 2 S  Washer, .438 X .875 X .064
23  710-0850 2 Bolt, 7/16 X 2-1/2 Type 5
24  741-0372 1 S  Bearing, Pinion Shaft Front Cup
25 741-0373 1 S  Bearing, Pinion Shaft Front Cone
26  717-3127 1/AR /P Ring, Front Bearing Retainer, .125
717-3128 1/AR S  Ring, Front Bearing Retainer, .119
717-3129 1/AR /P Ring, Front Bearing Retainer, .113
717-3130 1/AR /P Ring, Front Bearing Retainer, .107
717-3131 1/AR S Ring, Front Bearing Retainer, .101
717-3132 1/AR /P Ring, Front Bearing Retainer, .131
27  726-0216 1 /P Plug, 2-1/8 PIn Expansion

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 120 of 128

984

-SN 719999 Down

Ive

Case & Hydro Dr

ission

Transm

m{.\ .4

L -

CEHE» oy

‘_.
u)_ .. ml-
=i 0
Q. ff .muuu o M
< ....l..hm _— P~ \\ P
i \_mw-.. A oM O

ro )

v. .Pv g %nr

o Aum_wv

0

r--.....u.... N
2

o
§
s N
./w. muun_.__v\”v ?.,/A _m
e T
.../ .,_.?‘ﬂubw,, - _.. m.ip . .2_
\Y ‘ m _/VM“\ w A 4 \Mm.”“.um/ ,GJ
\ A ’ Wy -
AV
I A“_“_\_ro ﬂwmu .v\ _l \Y ¢ \A

'|I... . I
I_(R“ 1 ILI

S Vg

o4

e

My

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Transmission Case & Hydro Drive-SN 719999 Down

Page 121 of 128

Ref#  Part Number Qty S/P/F  Description
1 IH-135586-C91 1 Case Assy, Transmission
2 741-0370 1 Bearing, Bevel Pinion Shaft Rear Cup
3 717-3123 2/AR Shim, Rear Brg Cup, .004
717-3124 2/AR Shim, Rear Brg Cup, .015
717-3125 2/AR /P Shim, Rear Brg Cup, .007
4  741-0372 1 S  Bearing, Bevel Pinion Shaft Front Cup
5 741-3071 1 Bearing, Bevel Pinion Shaft Rear Cone
6 727-3025 1 Plug, Breather
7  1H-350837-R2 1 S  Gasket, Rear Cover Plate
8 IH-394089-R11 1 Plate Assy, Rear Cover
IH-24839-R1 2 S Bolt, 3/8 X 5/8 PIn Type 5
9 737-0177 1 /P Plug, 1/2-14 Auto Sg Soc Hd Drain
10 IH-144744-C2 1 Cover Assy, Trans. Case
IH-144777-C2 1 Gage, Oil Level
11 IH-394091-R1 1 Gasket, Top Cover
710-3000 4 S Bolt, 3/8 X 3/4 PIn Type 5
12 721-3004 1 S  Gasket, Front
13  IH-223472-C91 1 Case w/Drive Gear, Differential (Replaces
IH-350785-R92)
14  IH-350787-R1 1 Gear, Drive -46T
~NLA 8 Rivet, 5/16 X 1-1/8 PIn But Hd Sol
15 IH-350788-R1 1 Pin, Pinion Shaft Lock
16 IH-350789-R1 1 Shaft, Pinion
17 717-3113 2 /P Pinion, -10T
18 ~NLA 2 Gear, Side (Tractors w/Serial No. 691601 and
Below, and Serial No. 691604)
717-3112 2 Gear, Side (Tractors w/Serial No. 691602,
691603, 691605 and Above)
19 741-0369 2 /P Bearing, Cone
20 IH-376158-R91 2 Cage Assy, Differential Brg
IH-24840-R1 6 Bolt, 3/8 X 1 PIn Type 5
736-0169 6 S  Washer, 3/8 PIn Lock
21 IH-ST974 2 Bearing, Cup
22  717-3097 3/AR S  Shim, Brg Retainer, .004
23  717-3098 4/AR S  Shim, Brg Retainer, .007
24  717-3099 2/1AR /P Shim, Brg Retainer, .0149
25 717-3100 2/AR /P Shim, Brg Retainer, .0299
26  1H-394093-R1 1 Shaft, Bevel Pinion
27 IH-323315-C1 1 Ring, Gear Ret
28  741-0373 1 S  Bearing, Bevel Pinion Shaft Frt Cone
29 717-3127 1/AR /P Ring, Pinion Shaft Frt Brg Ret, .125
717-3128 1/AR S Ring, Pinion Shaft Frt Brg Ret, .119
717-3129 1/AR /P Ring, Pinion Shaft Frt Brg Ret, .113
717-3130 1/AR /P Ring, Pinion Shaft Frt Brg Ret, .107
IH-395099-R1 1/AR Ring, Pinion Shaft Frt Brg Ret, .101
717-3132 1/AR /P Ring, Pinion Shaft Frt Brg Ret, .195
30 726-0216 1 /P Plug, 2-1/8 Expansion
31 703-0401 1 Drawbar, Fixed
710-3001 3 /P Bolt, 3/8 X 7/8 PIn Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Transmission Case & Hydro Drive-SN 719999 Down

Page 122 of 128

Ref#  Part Number Qty S/P/F  Description
32 717-3034 1 Transmission Assy, Hydrostatic Drive (For
Components, See List of Parts Under Details
of Hydrostatic Transmissio
710-3005 6 /P Bolt, 3/8 X 1-1/4 PIn Type 5
33 723-3014 1 S  Filter
34 717-3126 1 Gear, Constant Mesh -68T
35 731-3013 1 S Fan, Cooling
IH-159962 1 Screw, No. 10 X 1-1/4 Znp P/HDCR Mach
736-0931 2 /P Washer, .219 X .500 X .036
712-0998 1 /P Nut, No. 10 Cad P/T Lock Type 5
36 727-3008 1 S  Tube Assy, Transmission
IH-56446-D 1 S Nut, 7/8-18 Hi-Duty Tube
37  727-3009 1 /P Connector, 37 Deg Hyd Flared Swivel
38  721-3005 1 S O-Ring, 5/8 OD Tube
39 703-0231 1 /P Flange, Drive Shaft
710-3041 4 Bolt, 5/16 X 1/2 Phc Type 8
710-3034 2 /P Bolt, 3/8 X 1-1/4 Crg Type 5
736-0140 8 S  Washer, .406 X .812 X .051
712-3000 8 S  Nut, 3/8 Cad P/T Lock Type 5
40  722-3000 4 /P Disc, Flexible Coupling
41  748-3003 2 Arm, Coupling
710-3037 2 S Bolt, 3/8 X 1-3/4 Type 5
710-0520 4 /P Bolt, 3/8 X 1-1/2 Type 5
715-3005 2 S Pin, 3/8 X 1-3/4 Hvy PIn Cld Spr
42  719-3016 1 Coupling, Drive Shaft
715-3004 1 S Pin, 1/8 X 1-1/4 Hvy PIn CId Spr
43  741-3004 1 S  Bushing, Self-Aligning Ball
44  738-3015 1 /P Shatft, Drive
45 |H-530647-R1 1 Spacer, Pinion Shaft Gear

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 123 of 128

984

Controls

ission

Transm

~—_@
_n”..... .__ A‘......_w_ e

Y

N\

l‘ﬂ-—-l-

O

R~

\ w_.i..v _h”u_..u.
A\ - ¥‘ ...._i||||-. -

e

n__. ﬂv U A_.i..v

>

g ‘_““m‘ ““
<8 (U
O—&

\
G— M)

o
»

) —

A
@ mi \
\\_..mw ,‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Transmission Controls

Page 124 of 128

Ref#  Part Number Qty S/P/F  Description
1 703-0194 1 S  Plate Assy, Damper Spring
2  716-3000 1 S Ring, Retaining
3 716-0115 1 S Ring, Retaining
4  732-3012 1 S  Spring, Damper LT
5 732-3013 1 S  Spring, Damper HV
6  711-3033 2 S  Pin, Damper Spring Guide
7 703-0196 1 Bracket Assy, Cam Pivot
710-0520 2 /P Bolt, 3/8 X 1-1/2 PIn Type 5
8  736-0267 2 S  Washer, .406 X .812 X .065
9 703-0198 1 S  Cam Assy, Control
10  IH-394049-R1 1 S  Washer, Cam Retaining
11  716-0865 1 /P Ring, Cam Retaining
12 703-0232 1 /P Rod Assy, Control
13 719-3013 1 /P Clevis, 3/8 Rod End
736-0140 1 S  Washer, .406 X .812 X .051
714-0507 1 S Pin, 3/32 X 3/4 Cot
712-3001 1 S Nut, 3/8-NF PIn Jam Type 5
14  747-3026 1 /P Stud, Connecting
15 723-3011 1 S  Joint, 5/16-24 Znd Ball
736-0119 1 S Nut, 5/16-NF Type 5
16  723-3012 1 S  Joint, 5/16-24 Znd Ball
712-0237 2 S Nut, 5/16-NF Cad P/T Lock Type 8
17  703-0201 1 /P Shaft Assy, Cross
18 1 Spring, Flat (Order 703-0201)
19  720-3000 1 S  Knob, Control
20 723-3013 1 S Disc, Friction
21  736-3022 3 S  Washer, Belleville
712-3053 1 S Nut, 1/2-NF Cad P/T Lock Type 5
22  710-3033 1 Bearing, Rockshaft
712-3026 1 S Nut, 3/4-NF Jam Type 5
IH-131017 1 Washer, .812 X 1.469 X .108

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Page 125 of 128

-SN 720000 & Up

ic Drive

-Hydrostati

ission

Transm

<!

_m_m

=]

-

X

53

vr!....ll-i N

-

-

am——

N

A sﬁ

,g

Lﬂ. P
......“____,-,”meg__%_.“ g

\
"

7

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Transmission-Hydrostatic Drive-SN 720000 & Up

Page 126 of 128

Ref#  Part Number Qty S/P/F  Description
1 727-3027 1 Tube Assy, Transmission
IH-56446-D 1 S Nut, 5/8 Tube
2  727-3009 1 /P Connector, 5/8 C-Z Hyd FId Short Swivel
3  721-3005 1 S O-Ring, 5/8 OD Tube Class 6
4  721-3004 1 S  Gasket, Front
5 717-3034 1 Transmission, Hydrostatic
710-0520 4 /P Bolt, 3/8 X 1-1/2 Type 5
6 723-3014 1 S  Filter, Oll
7  741-3004 1 S  Bushing, Self Aligning Ball
8 719-3016 1 Coupler, Drive Shaft
715-3004 1 S Pin, 1/8 X 1-1/4 Hvy PIn CId Spr
9 722-3000 4 /P Disc, Flexible
10  748-3003 2 Arm, Coupling
710-3037 2 S Bolt, 3/8 X 1-3/4 Type 5
710-0520 4 /P Bolt, 3/8 X 1-1/2 Type 5
715-3005 2 S  Pin, 3/8 X 1-3/4 Hvy PIn ClId Spr
11 731-3013 1 S Fan, Cooling
710-0460 1 Screw, #10 X 1-1/2 Znp P/Hdcr Mach
736-0931 2 /P Washer, .219 X .500 X .036
712-0998 1 /P Nut, No. 10 Cad P/T Lock Type 5
12 738-3015 1 /P Shatft, Drive
13  703-0231 1 /P Flange, Drive Shaft
710-3041 1 Bolt, 5/16 X 1/2 Phc Type 8
710-3034 2 /P Bolt, 3/8 X 1-1/4 Crg Type 5
736-0140 8 S  Washer, .406 X .812 X .051
712-3000 8 S Nut, 3/8 Cad P/T Lock Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 127 of 128

984

Utility Box-SN 719999 & Below

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

984

Utility Box-SN 719999 & Below

Page 128 of 128

Ref#  Part Number Qty S/P/F  Description
1 ~NLA 2 Pin, Drain Hole
2 Pin, 1/16 X 1/2 Cot (Common Hardware,
Purchase Locally)
2 ~NLA 1 Box Assy, Utility
~NLA 2 Plug, 1-9/16 C-Z Button
IH-645342-C1 4 Spacer, .407 X .625 X 1.00
710-0427 2 S Bolt, 3/8 X2 Type 5
3 1H-390025-R1 1 Extension, Drawbar
710-0389 1 /P Bolt, 3/8 X 3/4 Crg Type 1
712-0798 1 /P Nut, 3/8 Type 5
736-0169 1 S  Washer, 3/8 Lock
1 Bolt, 1/2 X 1-1/4 Cad Crg Type 1 (Common
Hardware, Purchase Locally)
712-0206 1 S  Nut, 1/2 Type 5
736-0921 1 S  Washer, 1/2 Lock

WWW.mymowerparts.com



